FORM NO. 3314-853

4 MODEL NO. 31-10K802
MODEL NO. 31-12K902
MODEL NO. 31-160803
MODEL NO. 51-12KEO1
MODEL NO. 51-160E01

PARTS
CATALOG

~

WHEEL HORSE®

\_ 310-8, 312-8, 416-8, 312-H, 416-H LAWN TRACTOR

J

Model 416-8

©The TORO Company - 1991

TPS



LIST OF ILLUSTRATIONS

TITLE FIGURE NUMBER
Section 1

FRAMIE ...ttt ettt et a e e s e st et et e s e s e et et et ees e ea s e b e st et e at et e s e s rten 1-1
Section 3

Mechanical Transmission - 8 SPEEQ.......cccvvivirieirireniiierienierierr e e sresbessreenesresssesneens 3-1,2
Section 5

Front Axle and SEEring..........ccocoiriiiiiicer e e 5-11
Section 6

Clutch, Brake and Speed Control Linkage ..........ccoovceeirieiiniieeen e 6-1,2,3
Section 7

HIEONES <ttt ettt ettt e b e e e 7-1

Lift LInkage-ManUA ... ..ottt st b e e 7-2

Lift Linkage-HydrosStatiC...........cco ettt sttt et 7-3
Section 8

Sheet Metal @nd COVEIS.......coeeeiieeeee ettt et ee ettt s s e e st s enesassrsannereeeann 8-1,2,3
Section 9

ENQINES.....oei e 9-1

Kohler ENging Air INtaKe........c.oooiiii ettt sn e e 9-2

Kohler ENgIiNg CarbUrelOr.............coiircririceciei ettt ettt sses e se et ene s s aeseneens 9-3

Kohler Engine Baffles & Shrouds.............coeveviiiniinnecen et 9-4

Kohler Engine Breather & VBNt .............cco ettt ss e 9-5

Kohler Engine Camshaft, Crankshaft & Valves ... 9-6

Kohler Engine Crankcase & Cylinder Head............ccoiiiniconiiiccrrcrecetieescse e 9-7

Kohler Engine Oil Pan & DIPSHCK ......c..eciiiiieeireee ettt s enen 9-8

Kohler Engine Piston & RiNGS ........cccoociirieieieniiie ettt s 99

Kohler ENGINe SEArer............cou ittt st n e st n st s 9-10

Kohler Engine FIYWheEel. .............o..oiiiieee et 9-11

Kohler Engine GOVernor LINKAGE .........o.ccourirrriemiieeinineer et see e sesnssense e sasva s s 9-12

Kohler Engine Ignition SyStem ..ot s 9-13

Toro Power Plus Engine Cylinder BIOCK.........cc.ccoieirrierienirinerc et ese e eene e 9-14

Toro Power Plus Engine Crankshaft, Camshaft & Flywheel .............ccccccoovvninrcnnnincnenne. 9-15

Toro Power Plus Engine Oil Base, Fill Tube and Bracket..............ccooecvieinvnenecncceneenne. 9-16

Toro Power Plus ENGine Ol FIET .....c..cccoiiirircrriie st e e 9-17

Toro Power Plus Engine Gearcase and Ignition Controls ............ccccccovvvienennienceccscnreceenne. 9-18

Toro Power Plus Engine Air ClEaNET............cocverieieerieieriieieneieriene et se e sneeesesaensesans 9-19

Toro Power Plus Engine Intake Manifold .............ccccoeiieeirieniiniinn e 9-20

Toro Power Plus Engine Carburetor COMpPONENtS ...........cccoeorerrreenininerieeneieneseeesenseeeens 9-21

Toro Power Plus Engine Blower Housing and GOVErnOor.............cccovvneeerennicneseeseeenens 9-22

Toro Power Plus ENGINE Starter........ .ot sre s 9-23
Section 10

Kohler Engine Fuel SYStem...........ccooioiimicieti et 10-1

Kohler Engine Throttle, Choke and EXhaust ............ccooiiiiiiiiiiceec et e 10-2

Toro Power Plus Engine Choke LINKAGEe ...........cccoviieiioieiiiieci et enae e 10-3

Toro Power Plue Engine Throttle, Choke & Fuel Controls ............ccooeevreviiiiicce i 10-4
Section 11

EleCtrical SYSIOM... ...t e et 11-1,2,3,4
Section 12

HYAroStatic SYSIEM ...ttt et b et s ene e 12-1
Section 13

WHEEIS @NA TIES ...ttt e et este e b s evesteeatssaeeasenes 13-1
Section 14

Drive Belt and PUIIEYS .........ociiie ettt ettt sttt 14-1

PTO Clutch @nd CONtrOl .......c.o.oviiioieieieec et a st asetes e 14-2
Section 15

Seat aNA DECAIS .........ccoviieiiiiic ettt r e 15-1,2

WINNG DIBGIAMS ..ot ce e et eete ettt e et e e e eaeeseeseaeeanens 17-1,2,3

PAGE
2

98
100

102-104
106-108



SECTION 1- FRAME

FIGURE 1-1 FRAME



SECTION 1 - FRAME

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 1-1
FRAME
1 78-2680 FTAMIE oottt e e e e e e e e e e e et et e e e e e ra e e raaaa s 1
2 900064 Carriage Bolt 3/8-16 X 1 1/4 ..o 3
3 915663 E.S.INULJ/B-16 ..ot e e e e e e et ae e e e es e ae s 3
4 908033 BOl B/B-168 X 7/8 ettt e e 4
5 920083 LOCKWASRET 3/8 ..o e 4



SECTION 3 8-SPEED TRANSMISSION

™~
LUBRICANT SAE 90 GL-5 2 QTS. S i
No Periodic Change Req'd. K K] o
Q\\(‘ s
‘ [ <.

FIGURE 3-1 MECHANICAL TRANSMISSION 8-SPEED



SECTION 3 8-SPEED TRANSMISSION

PART
ITEM NUMBER DESCRITION Quantity
Figure 3-1
MECHANICAL TRANSMISSION 8-SPEED
110996 Assembly 8-Speed Transmission 310 Only ..........occceeiiiiiimnncieenrnnceneeenee 1
110995 Assembly 8-Speed Transmission 312/400-S€ries ........ccc.coeeeierevennencinnennenn, 1
1 111204 Case-Trans RH 310-8 * ....eiiiiiiecccccrrnressensenteenniniiniiscsssennessssssssssnss s s sesesessasens 1
111200 Case-Trans RH 312-8,416-8 .........ooooiiiiiiiiiiiiee i erreceee et 1
2 111203 Case-Trans LH 310-8 ¥ ..ueeieeicrceiireserressnensennorreseresesesannesssaersssnssssssssaneseses 1
111198 Case-Trans LH 312-8,416-8 ........ocoooiiiiiiiiiniee e e e 1
3 908044 BOI B/B-T8 X 4 ..o et eneens 1
4 908039 BOI B/8-16 X 2 1/4 .ottt et 5
5 915663 E.S.NULB/B-T6 .ottt e e e e sbr et enee et aseenean 6
6 943460 Allen HA Pipe PIUG 1/4 .ot 1
7 943420 SGHAPIPE PIUG /8 ..ottt e et neas 1
8 111199 Ball Brg. 40mm D ......ooeiiiiee e 2
9 1532 Needle Bearing 11D ...t 2
10 1542 Needle Bearing 5/8 ID ..ot 1
11 1528 Needle Bearing 11D 310 * ..oiviicciiicrenrcnnisressensceniinnsessssnssssnssssssssssssssasssasosas 2
9416 Needle Bearing 1 1/8 1D 312-8, 416-8 ........cccoovveiiieeeiii e 2
12 1529 Needie Bearing 3/4 1D .........ooooeeeiiiii e 1
13 100442 Seal-Input Shaft 5/8 ID ...........oviii et s 1
14 100863 Seal-Axle 1 ID X 1-1/4 OD 310 * ..riicrrrticcinecicesctnrsenesesnesesassssesssnesasssesans 4
100443 Seal-Axle 1 1/8 1D X 1-3/8 OD  312-8,416-8 .......cceeovcuieiiriieiieree e 2
15 3915 LOCAtING PN ittt neeenes 2
16 1523 Needle Bearing 3/4 ID ..ot e 1
17 15631 Needle Bearing 5/8 1D ......ccoooiiieiie sttt 1
18 100441 Seal-Brake Shaft 3/4 1D ......cccccviiiiiiiie et e 1
19 7201 INPUL Shaf .. e e sttt s enee s 1
20 7418 TRIUSEWASHET ......coiiii e et et et s rae et eaes 1
21 - 7204 € 1T T S USROS 1
22 1518 Needle Bearnng 5/8 1D ........oooiieii ettt 4
23 5175 L€ 1= USSR 1
24 7205 SHAING GAT ...ttt ettt aeeteeneesens 1
25 7206 RedUCHION GEAT ...t 1
26 7207 Needle Bearing 3/8 ID .....ccoooovviiiiiiece e 2
27 7208 Shaft-Reduction GEAr ............c.cceiiiiiiiiceeee e 1
28 1243 PIUG CUP ettt 1
29 5173 Gear2nd and 3rd .......oooiii e 1
30 5174 Gear 15t aNd REVEISE ......ocoociiiiiiiii e 1
31 5615 Shift Rail-Front ..o e 1
32 5616 Shift RAI-REAN ........eeiiiiiii e 1
33 3503 SHift FOMK ... 2
34 933156 SPITO! PiN 1/8 X 1 oo 2
35 5614 SRt PN .o 1

* 310-8 Serial No's 11752 Thru 11755 Use Part Lsted for 312/416 Models.



SECTION 3 8-SPEED TRANSMISSION

REPAIR ¥
MANUAL 76 Q 2 %
— /) Aq

LUBRICANT SAE 90GL-5 2 QTS. \F
No Periodic Change Req’d.
4 0) 110 Wheel Horse.

0324

FIGURE 3-2 MECHANICAL TRANSMISSION 8-SPEED




SECTION 3 8-SPEED TRANSMISSION

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 3-2
MECHANICAL TRANSMISSION 8-SPEED (CONTINUED)
36 7269 Cluster Gear With BUSRINGS .........oooiiiii e 1
37 1504 Bronze BUSHING ......cocveiiiieiiieeeie it 2
38 3527 REAUCHION G A <.t e e ettt e e et ettt e eesaeee s ebr e e e et e e ent e baeens 1
39 9840 SCIUSEET SNAM <ottt et e 1
40 937089 Woodruff K8y 3/16 X 3/4 ...ooiiiiiiiiii i 1
41 4204 Gear-Reverse IIEE ...ttt 1
42 3909 PIN-Reverse 110 ... ..o 1
43 1516 Bushing-Reverse Idler ...........cccocoviii 1
44 106447 Dipstick ASSEMDBIY ......c..oiiiiiieiiieiiii e 1
45 106448 Nipple-Transmission Fill...... ... 1
46 3912 Transmission €Case Gasket ... 1
47 1239 SPeCial St SCIEW .......coiiiiiiiiiiiiii e 1
48 915111 NUL 17820 oot e et e e e ettt e e e e e e e e e aaes 1
49 3577 DUSE GOV ittt e et ettt e e e e e e e e e e e e e e n e e e e eens 1
50 9547 THIUSE WaSHET ... et te bt n s 1
51 102974 Gear ASSEIMDBIY .......ccooeiiiiiee et e e 1
52 101625 (Y= Lo B I £+ Vo {2 TP PP RS U 1
53 101626 GEAr 44 TOOMN ... ettt a e e 1
54 108758 GEar St KNOD ...ttt rceeevts st snneeeas 2
55 3517 Detent Ball 1/4 DiameEter ...........ooooviiieiiiee e 2
56 106030 DEENE SPING ...oviitieieieeiiee ettt st 1
57 7213 Detent BOM ..o et 1
58 7214 Shift Shaft Hi-Low RaNGe .......ccooeiiiiiieecee et 1
59 116636 Shift Fork Hi-LOW RANGe..........ooveiieieie et 1
60 3517 Detent Ball 1/4 DIiameter. ...t 1
61 106030 DEtent SPANG ....voviiiieiieeete ettt 1
62 110727 Shift Lever Hi-Low RaNge ... 1
63 933184 SPIol Pin 3/16 X B/4 e 1
64 111197 Diff ENA Cap  310-8" ..ueeiiirereeeerercrrrnintirsstnsssssenetnissareesssssnissssassessnsasassssssssanenns 2
111196 Diff ENd Cap 312-8,416-8 .....oooiiiiieiii ettt 2
65 908138 Bolt 3/8-16 x 3 1/4 (Grade 5)  310-8 * ..ccccveerrrrmrereenersessesnenecessessoresssssscsnssens. 4
911423 Bolt 3/8-16x 3 1/2 (Grade 8) 312-8,416-8 .....ccoooiiiiiiiiiciiii e 4
66 107374 Special Washer-Case Hardened ... 4
67 108881 Nut 3/8-16 High-Tensile ...........coooiiiiii e 4
68 105063 Differential Ring Gear 43 Tooth 310-8 * .civviiiiiiininnncnieetr e 1
105061 Differential Ring Gear 43 Tooth 312-8,416-8 .........ccocoiiiiiiiiiiii 1
70 101623 Differential Pinion Gear 11 Tooth 310-8 * ...t 4
(8 used on 312-8,416-8)
71 3908 Differential Axle Gear 310-8 * ....iiiiiiverrrecrninrecre e e eser s nniesaessssssnanes 2
101889 Differential Axle Gear 312-B,416-8 ... 2
72 5961 Rear Axle 3710-8 (1" Q1) * vcercrrccreierernrrrceee s esenscstss s sentesessnsessssstesssnsssssnnsss 2
105875 Rear Axle 312-8,416-8 (1 1/8"di@) .........ccooviiiiiieie e 2
73 7939 Special SNap RING  310-8 * coreiieerrreerecrcrerr et an s nasans 2
105876 Special Snap Ring  312-8,416-8 .........ooiiiiiiiiciciie e 2
74 110725 Gear Shift LEVEI ..o e 1
75 1001 Hi-Lo Range Shift KNob ... 1
76 A-1392 Repair Manual ..o X

*310-8 Serial No's 11752 Thru 11755 Use Part Listed for 312/416 Models.



SECTION 5 - FRONT AXLE AND STEERING

24\
2 21
B—__ o
REFER TO SECTION 18
FOR ADJUSTMENTS

0
17
/ //37
o @ 16

\ ?
15 &\ e 4

™~

.CHAOSIO LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 268 Hras.

0537

“Tractors & Riding Mowers

FIGURE 5-1 FRONT AXLE AND STEERING



SECTION 5 - FRONT AXLE AND STEERING

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
FRONT AXLE AND STEERING
1 5638 FRONE AXIE ...ttt e e e et sre e e e e ne e e aeerne 1
2 1030 Grease Fitting Straight............c.cooceermiii 2
3 1481 Grease Fitting 45 Degree .........c.ccocoveinrcincinicr e 1
4 6216 Pin @and Plate.........cooueiiieiiincen ettt s s 1
5 908015 BOI B/16-18 X 1/2...eeeeeeie ettt et sttt eebeste s esb e benresresaenaeas 1
6 920082 LOCKWASNEE 5/16........ooeiiceiccerceee ettt ree e raee e ier e s e e e neeas 1
7 113380 Front Spindle LH 310-8,312-8,321-H........cccooirirreienrcene s 1
113379 Front Spindle LH 310-8,312-8,321-H........cccoooiiiiiriene e 1
113381 Front Spindle LH 416-8,416-H ...........c.occo ittt ecee e 1
113382 Front Spindle LH 416-8,416-H .........ccooi e 1
8 5618 BRI e e e s R s 1
10 78-2900 Tie Rod (INCl. Ref. #38)......ooiieeeee ettt et 2
11 915693 E.S.NUEB/B-24 ...ttt ettt st sttt aeeme et 4
12 6472 Flanged Bearing ........cocecoeeeeneenecnn et e et saen 1
13 908035 BOIB/B-16 X 1 1/4 ...ttt e eenes 2
14 915663 E.S.NULB/B-16 ...ttt cene e n e s s naeemeeenen 2
15 78-2880 Lower Steering Shaft..........ccoiieeeinie ettt 1
16 5210 Shim Washer 3/4 X .015 ...ttt e X
17 1278 Shim Washer 3/4 X 050 .......oo ettt X
18 932028 Cotter PiN5/32 X 1 3/4 ...ttt 1
19 109733 StEEIING SUPPOI.....cieeieeecieeeet ettt een et e e een et ereeanesreeen 1
20 908037 BOIt 3/8-16 X 1-3/4......c.cooeeeeei ettt e e ee s see et et e ae s e e et e seeeeseeeeas 2
21 915113 ESIOK NUE3/B-16 ...ttt ce e s te e e ass et e seneeseesene 2
22 1481 Grease Fiting 45 Degree ...ttt 1
23 6397 Bearing-Lower Steering Shaft............ccoccoiiiinicninc e 1
. 24 109189 Bearing-Upper Steering Shaft ... 1
25 106177 Upper Steering Shaft ...t ere et sre s 1
26 1085 COHAN ...ttt et st b b s e st e e et e e bt b e e et et etenees 1
27 909848 ESlok Set Screw 1/4-20 X 1/4 ...t 1
28 113443 SEEEMNG TUDE ...ttt et 1
29 7896 BOWEA WaaSIET ... .ottt et et e et et 1
30 78-3100 Steering Wheel 310-8 (Incl. Ref. #40)..........ccooceiiiininiiinenceeccreree e 1
117337 Steering Wheel 312-8,312-H,416-8,416-H ...........ocoiiiiiiniiie e 1
31 933221 R o1 o T oo T 1 G O O PUSTRP 1
32 109262 SPECIAI WASNET ........oiiiieciicieecrticee e v e st v e s e st sestesbesseesseeseesassnsesinnas X
33 1278 L= L1 1= OSSR 2
34 104822 Retaining RiING .......cceoiieirirreerrerte s raa e e sav e stesassreeabesasesanesaeaes 2
36 111646 GIHP RING ...ttt ettt esae e reesaeasstansasaebensasenreseenessanin 1
37 915035 SIOHEd NUL B/4-16 ...t sa e er e assnns 1
38 78-2920 Ball JOINL......eon et ebe et n et b enan 1
39 915002 NUES/B-24 ...ttt a e st ae e r e enen st neaan 1
40* 78-0370 Insert - SteeriNg WREEL...........coooi ettt 1

* Not {llustrated



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

*CHASSIS LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 25 Hrs.

10

\\j (F/IB

Position on Rod Controls
Angle of Pedal -~ Adjust
to Suit Operator

Ii) 31 /8

| cmhis

1 R

V Ny

06566

FIGURE 6-1 CLUTCH, BRAKE AND SPEED CONTROL LINKAGE




SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE
1 106719 Brake Drum . ... e e e 1
2 110234 Nylok Bolt 3/8-16 X 3/4 ... . e e e 1
3 2844 Special Washer ......... . i i e e 1
4 8593 Brake Band ...... .. e e e 1
5 908002 BOlt 1/4-20 X 5/8 . .ottt e e 2
6 920081 LocKkwasher 1/4 ... . i e e e e e, 2
7 9598 Back-Up Plate . ...... ... .. e e e e 1
8 114814 Pedal-ClutCh . .. i e e e e 1
9 114813 Pedal-BraKe .. ..... ... e e e e e 1
10 1085 Collar .......... .. ..., S 2
11 909848 Eslok Set Screw 1/4-20 x 1/4 . ... .. . . . . e 2
12 7896 Bowed Washer . ... ... i e e e 1
13 1278 Shim Washer 3/4 x L0580 . ... ... i e e X
14 103347 CIUtCh RO . o 1
15 932008 Cotter Pin 3/32 X 3/4 . . ... e 1
16 78-2970 Cluteh A Br AT o i e e e 1
17 933180 Spirol Pin 3/16 X 1=1/4 . .. e 1
18 105896 ClUtCh ROd Arm o i e e e e 1
19 920248 Nylon Washer 3/8 . ... .. e e 3
20 932016 Cotter Pin 1/8 X 3/4 ... o e 2
21 3765 Shim Washer 1/2 x .030 . ..., i e e e X
22 101161 Trunnion—ClutCh ROd . ... e e e e e e e e, 1
23 103543 Bell Crank-Brake Linkage ... ..........cuiiuiinein i, 1
24 7879 BUShING ... e e e 2
25 920011 Washer 1/2 SAE ........ e e e e e 1
26 106417 Rod-Bell Crank Pivot . ... it e e e e e 1
27 926694 ST Bolt 5/16-18 x 5/8 ..... e e e e e e e e e e e e e 1
28 105300 Brake Rod-Rear .......... ... ... .. .0 i, e 1
29 105886 Brake ROO—Front . ... ..ottt e e e e e e e 1
30 920248 Nylon Washer 3/8 ... ... e e e e e e e i 2
31 932016 Cotter Pin .. e e e 3
32 915663 E.S. NUL 37816 ... e e e e 1
34 106451 Parking BraKe Lever . ...t i 1
35 6820 L T o 1
36 102025 SPACE . .t 1
37 908037 Bolt 3/8-16 x 1=83/4 . . ... e 1
38 920009 Washer 3/8 SAE . ... . 1
33 102809 Special NUt ... e 1
40 107677 Spring-Brake Return . ......... ... 1
41 103628 Spring-Parking Brake Return .. ........ ... ..t e, 1
42 7451 ldier Pulley . ... 1
43 106193 Special Bolt 3/8-16 x 1-1/2 ... s, 1
44 915663 E.S. NUt 3/8-18 ..t 1
48 108035 Spring-Clutch Return . ... ... . it e 1
49 920225 Special Washer . ... .. . 1
50 933267 Spirol Pin 5732 x 1=1/4 . . 1
51 920009 Washer 3/8 SAE . ... . 1
52 114131 Damper Bracket . ......... i e 1
53 78-3240 GaS SPriNg .. 1
54 808005 BOlt 1/4-20 X 1 . i e 1
55 78-3260 SPACOr . 1
56 920007 WS her 2
57 820081 LOCKWAShET . o 1
58 915661 NUL 17420 2
59 908007 Bolt 1/4-20 x 1-1/2 .. 1
60 78-3250 ST T Vo= 1

11



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

% REFER TO SECTION 18 FOR ADJUSTMENTS

N
N
~ Pod

,.

SN
ST oo, \
< BN

17 06444

Figure 6-2 Clutch, Brake And Speed Control Linkage




PART

SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

ITEM NUMBER DESCRIPTION Quantity
Figure 6-2
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE - 312-H & 416-H
1 78-5660 Motion Control Lever ............ . . . . i, 1
2 116635 Knob-Motion Control Linkage ...............c.ciiiuiiinunnnenn... 1
6 5983 BUShiNg ... e 2
7 5701 E-RING . 2
8 100304 T eT- T Y 2
10 116407 Rod End ... 2
11 108804 Rod Control 8” 10Nng ... ... i 1
13 108496 Pivot Rod-Motion Control Lever ............ .. ... 1
14 926694 S.T. Bolt 5/16-18 x 5/8 . . ..o i 1
16 100656 Cam Bearing .. ....uii 1
17 5701 E-Ring 1/2 (B used on 312-H) . ... ... ... . i 4
20 78-8500 Parking Brake Lever ........ ... .. . . i 1
21 118860 Knob-Parking Brake Lever ... ......... 0.t i 1
22 908037 Bolt 3/8-16 x 1=-3/4 . ... .. 1
23 102025 ST T T 1
24 102809 Special Flanged NUt .. ... ... .. . . i 1
25 1230 SPIING o 1
26 108716 Cam Plate ... ... 1
27 908036 Bolt 3/8-16 x 1-1/2 . . 1
28 820039 Washer 3/8 SAE ... ... 2
30 108717 RS 0= Vo= 1
36 108473 Wave Washer ... 2
37 107938 SDIINg i 1
38 908005 Bolt 1/4-20 X 1 .. .o 1
39 915111 Eslok Nut 1/4 x 20 . ... e 4
40 106368 Pivot Rod (312-H) ... 1
* 78-6020 Pivot Rod (416-H) . ... ... 1
43 112426 idler Pulley . ... 1
45 106193 Special Bolt 3/8-16 x 1-1/2 . ... .. . 1
50 920011 Washer 1/2 SAE . ... . 1
51 7879 Bushing ... . 1
52 920009 Washer 3/8 SAE ... ... . 1
53 911458 Bolt 1/4-20 X 1-1/2 . . 2
54 920007 Washer 1/4 SAE ... ... 2
55 815083 Jam Nut 1/4-28 ... o 3
57 113454 Cam Control .. ... 1
58 915663 E.S. NUt 3/B-16 ... i 2
59 833135 Spirol Pin 3/32 x B/8 . ... 1
60 118660 Control Guide .. ... o 1
61 78-5631 Control Bracket . ... 1
62 78-1540 Control Bracket—Lower ................ .. 1
63 101853 SPFING 1
64 116321 Control Arm .. o 1
65 933171 Spircl Pin B/32 X 1 L. 1
66 915661 E.S.NUt 1/4-20 . ... 2
67 908003 Bolt 1/4-20 x 3/4 (3 used on 312-H) .. ... ... 2
68 333198 Spirol Pin 7/32 x 7/8 ... .. 1
69 915662 E.S. Nut 5/16-18 ....... e 2
70 808017 Bolt 5/16-18 x 3/4 .. ... . 2
71 915692 NUt B/16-24 . . .. 1
72 915662 Stop Nut B/16-18 .. . o 1
73 308016 Stop Bolt 5/16-18 . ..o 1
74 116324 Rod Assembly ... ... 1
75 106369 Shaft (312-H) . ... 1
76 820011 Washer 1/2 SAE (312-H) ... .. . 4
77 920122 Lockwasher 1/4 Ext. Tooth (312-H) ... ... .. ... ... . o 1
78 915234 Nut 1/4-20 (312-H) ... 1
79 110769 Spring (312-H) ... 1
80 106450 Spacer (312-H) ... .. . 1
81 8722 Knob (312-H) ... 1
82 8693 Knob (312-H) . . 1
83 911747 Screw #10-24 x 1-1/4 (312-H) ... o 1
84 110780 Handle (312-H) ... ... . 1

13



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

REFER TO SECTION 18 FOR BRAKE ADJUSTMENT

< >,”‘/><>’V‘ :“.‘
e - e 75
d PR t_{
O Lz P 7‘(
s 4 L7 . .
RS /
/ yad s
(/o / _ :
: ,/a’a o 13
. 1

0638A

4 10) ({§)] Wheel Horse.

14

Tractors & Riding Mowers

FIGURE 6-3 CLUTCH, BRAKE AND SPEED CONTROL LINKAGE



SECTION 6 - CLUTCH, BRAKE AND MOTION CONTROL LINKAGE

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-3
CLUTCH, BRAKE AND SPEED CONTROL LINKAGE - 312-H & 416-H
1 79-1350 Brake/Return To Neutral Pedal ... 1
2 6254 BUSKING ....voeeeveeeetieeeeeeee et re e e b s s s b 2
3 1085 (07s) | -1 USSP OUSINURPON 1
4 909848 ESlok Set SCrew 1/4-20 X 1/4 ...oeeeeeeee oottt e 1
5 107691 SPBCET ..ottt e 1
6 103125 Spring-Brake REIUM .........ooioiiiiiiiiie s 1
7 109372 Brake ROG-FIOM ..ot ettt e e e v e e et s s e nnaa e e e ran s 1
8 932017 COMEEN PN 1/8 X 1 oo e ettt e e s e e e e s ettt sasasanannnns 2
9 915663 B S. NUL B/8-18 .oiiiiieeeeeeeeeeeee e eeeeee e e ee et e e e e e e e ettt e ccnnneaassaaaaaens 1
10 920009 WaASHET 378 SAE . ittt e e e e e e e e e e e e e e e e e e e e e aaeeen e e 2
11 108680 SPFING ..ottt ettt 1
13 106719 BraKe DU oo ettt e e e e e e et taevan e n et asaanrnsnnnsaaaaan 1
14 2844 SPecial WaSher .........c.oouiiuieiiiiiiiiiie e 1
15 908144 BOW B/8-16 X 4-1/2 ..ottt ea st eaae e e reaniansaeaaannas 1
16 908034 ESIOK BOlt 3/8-18 X 1 oooeeeeeiieeeee ettt et e e e e e e s enaansnasannns 1
17 109371 BraKe Band ...oooooeieeeeeeeee e s 1
18 109367 BraKe PivOl AT oo oottt e et ee e e e et e s e e e e e cabaneeneais s e et aanaaaaes 1
19 109356 BUSIING ..ooiviiei ettt sttt 1
20 908037 BOW B/8-T6 X 1-3/4 ...ttt ettt ettt e e bar e 1
21 915663 E.S. NUL B/B-16 oottt 1
22 920039 W ASNEE 378 U, S, oottt eeeaaaaaaeeeeteraaat et ettt neeeneee 1
23 920009 WASHET 3/8 SAE ...ttt te et e ta e s e e e e ee ittt e e nbeaeas 2
24 932008 COHEI PN B/B2 X B/ ..ot e et e e e e e e e et e e e e erea e 2
25 1278 SR WASKIET ettt e s e e aa s s e e e e e ettt st e e ansan e e e e eeiaiaaans X
26 1030 Grease FIHING ...ooeeeeeereeiie e 1

15



SECTION 7 - HITCHES AND LIFT LINKAGE

0739

16

FIGURE 7-1 HITCHES



SECTION 7 - HITCHES AND LIFT LINKAGE

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
HITCHES
1 101711 Front HitCh HOUSING .....evviiieriiii ettt ettt e 1
2 105859 LatCh-Front HItCh ........oooi e 1
3 101750 5 1o o USSP UTUTRURTUTPP 1
4 101751 Rod-Front HItCh LOCK ........c.ooviiiiiiiii i 1
5 105797 E-RING o oot et ae e e r e e b st b e ern e e anrens 8
6 101707 OBk et e b e et neenea s 1
7 8616 T 0113« [ TP OP RSP SUR U PP UPPUPRURINE 2
8 105316 Cap-Lock RO ... 2
9 1644 Drawbar HItCh .......oooiiiiie e 1
10 105269 Shaft-Drawbar HItCh ... 1
11 979120 ] o T Te] - OO OSSR U USSP URTUUUURUUPOR 2
12 5618 o {4 T USRS PRI 2
13 106634 HI O Pin et ettt s e s s e e ene s nneeeneentaans 1
14 933505 HaAIMDIN GOt ettt e s s vbae e srannnaesessraaesrineanes 1
15 102644 MId HItCh PIate ...ttt e e abr e e 2
16 102672 Rod-Mid HItCh LOCK ....oiiiiiieii e e 1
17 117930 Latch-Mid HItCh ..ot 1
18 101017 LOCK - et s e e ettt ettt e e et ae e eneereeas 1
19 908034 BOMt B/8-16 X 1 ittt e 3
20 915663 E.S.NUEB/B-16 ..ottt et et e e eaeeeee e e 5
21 908035 BOI 3/8-16 X 1-1/4 oot et 2
22 9038 D ettt e ettt et e e e e e te e et e e eteeeteeneantaens 1

17



SECTION 7 - HITCHES AND LIFT LINKAGE

# Use to Hold Sncwthrower/Blade
Above Ground, or to 40
Limit Tilling Depth \

Trunnion Position for
All Attachments

Extra Lift Height,
Snow Blade Only

O\j Coat Shaft with Anti-Rust
| Compound, Texaco "L” -5

e Snowthrower Light Code 1976, or
or Equivalent ~—
/ngenerator au 2 /33
Ld
56 //

Rear Hitch/Tiller
Lift Cable

Mower Lift

Mid-Mount Cultivator m 0738

18 FIGURE 7-2 LIFT LINKAGE



SECTION 7 - HITCHES AND LIFT LINKAGE

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-2
MANUAL LIFT LINKAGE

1 108563 Lift Lever (Includes Items 46, 47, 48) ...........ccoeeeieiiiiiiiieecee e 1

2 106257 LatCh BOG ... et 1

3 8130 SPring RELAINET ... ..ot 1

4 3624 OPIING .ottt ettt ettt et een 1

5 933148 SPIFOI PN 178 X 1/2 .. 1

6 6542 GRP-LIft LEVET oo 1

7 105316 Rod Cap (2USEd ON416) ....eooiiiiiiiiiie e, 1

8 4944 PIUG BUOM .o e 1
14 933507 HAITPIN COMBI .o e e, 2
15 920017 Washer 1in. SAE ... 3
16 106269 BUSIING ..o 2
17 106414 REIAINET ... e 1
18 1121 Key 174 SQ X 1-3/16 ..ot 1
19 78-1550 Bellcrank .......c.oooiiieeee e 1
20 6739 TIUNNION et 1
21 933504 HAIMIN GOt ..ot 1
22 106522 Lift Chain ... e 1
24 908020 Bolt 5/16-18 X 1 174 ..o 1
25 920008 WaASher 5/16 ... ..o, 1
26 915662 ES.Nut5/16-18 ...oooviiiiiiiiiiee. et e 1
27 113445 LI B e 1
28 6229 BRAMNG ..ottt 1
29 5701 E-RING <o 1
30 105845 Tube-Rear Lift Cable ...........ccocciviiiiiii e 1
31 1083903 ClAMP-TUDBE ... 1
33 908034 ESIOK BOIt 3/8-16 X 1 .ociiiiiiiieeieee e 2
34 110653 Rod-Height Control 310-8,312-8,416-8 ...........ccoeeiiiiiiiieeee e, 1
35 932016 COMEr PiN 1/B X 3/4 ...ttt 1
36 920040 Washer 7/16 US ... .. e 1
37 106345 Height Control Casting 310-8,312-8,416-8................ccoooiiivioieeeeeeeeeeee, 1
38 908019 BOlt 5/18-18 X 1 ..o, 3
39 106258 Sleeve 310-8,312-8,416-8.......ccoouiiiiiiiieeeeeeeee e, 1
40 5280 Knob-Height Control 310-8,312-8,416-8 ...........c..eociiiiiiiaiieieeeeee 1
141 106411 LatCh Bracket ... 1
42 926694 STBOI 5/16-18 X 5/8 ..ocooiiieeiiieee e 1
43 920008 Washer 5/16 SAE ............ccoooiiii e, 2
44 915662 E.SUNUE 5/16-18 ..o 3
45 926696 STBOIR 5/18-18 X 7/8 .o, 2
46 108565 ShAMt e, 1
47 933268 SPIOl PN L. 1
48 933230 ROI PN e e 1
52 8830 ClamP e 1
53 111154 Lock Wire ............. e e e 1
54 933505 HaIMIN COMET ... e 1
55 920011 Washer 1/2 SAE ... e 1
56 915663 ESINUE B/8-16 ..o e 1

19



SECTION 7 - HITCHES AND LIFT LINKAGE

Coat Shaft with Anti-Rust
Compound, Texaco "L*
Light Code 1976, or
Equivalent

S
.
i
J
\ ESUANN S
e e

- —————
, .

Trunnion Position for
All Attachments

Extra Lift Height, }
Snow Blade Only / Snowthrower
or

Generator

Rear Hitch/Tiller

¥
/ g U Cable
ﬁ‘/n LENGTH ADJUSTMENT 20__——-'4,@

/
‘“‘//B\Set to Have Mower Bumpers
% ‘ Hit Footrests at Full Lift '

11

Snow/Grader Blade

Mower Lift /

Mid-Mount Cultivator 0730A

20 Figure 7-3 Hydrostatic Lift Linkage



SECTION 7 - HITCHES AND LIFT LINKAGE

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-3
HYDROSTATIC LIFT LINKAGE 312-H & 416-H
1 121100 LIt LBVEE oot e et e et s 1
2 933507 HaIIiN COREN ... .o ettt e e e 2
3 920017 Washer 1" SAE .........oceoviiiviie ettt e e e e e ra e e e nrae e e arns 3
4 106269 BUSRING ..o et 2
5 106414 RELAINET ... et 2
6 1121 KeY 1/4 8. X 1-3/16 ... 1
7 78-1550 Bellorank ... 1
8 6739 TIUNNION et e e et e e e e as 1
9 933505 HaIMPIN COMET ...ttt ettt 1
10 106522 Lift CREIN <.ttt 1
11 908019 BOM B/16-18 X 1 .t 1
12 920008 WaASHEI 5/16 ...ttt 1
13 915662 E.S.NUES/TB-18 oottt 1
14 113445 LIt Bar ... e 1
15 6229 BEAMNG ..o 1
16 5701 B RING e e 1
17 108903 Clamp TUDE L. e 1
18 908034 ESIOk BOI 3/8-19 X 1 oo 2
19 108315 Tube - Rear Lift Cable ...........ccooooiiimiiiieeeee e 1
20 8830 ClAMP ettt ettt 1
21 933505 HAIMIN COMEN ...ttt 1
22 920011 Washer 1/2 SAE ... 1
23 915663 E.S.NUEB/B-16 ot 1

21



SECTION 8 - SHEET METAL COVERS

22

o R

FIGURE 8-1 SHEET METAL AND COVERS



SECTION 8 - SHEET METAL AND COVERS

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-1
SHEET METAL AND COVERS
1 112358 8 [0e o RO U ST
2 117341 [ [076 o [ 7= Co. VORI S U
3 117432 POP RIVEE 1/8 X 294 ...t
4 111270 (070 1110 ) SR L1 < IO OO SO
* 111271 CONSOIE B12-8,4T6-B ...t eeeeete e eesee s cenneeree et enseestassessaebaessannsenes
* 78-5610 CoNSOIE B12-H, 415 H ...t ie e et sa e b e e
5 926694 Washer Hd. ST BOl B/16-T8 X 5/8......coeeieeeeee ettt
6 105797 E-RINQ ..ottt st et n s
7 116745 PIVOE ROG......co ittt ettt ee et e e ee e s eamvbseaes et essraaasaeasasssasssaesnnneeaesnsnseerannens
8 101850 HOOM StOP ROM ...ttt bbb
9 932000 COUHEE PN 1716 X 1/2 ettt ee et ete e e e e e e st eeeseesss s et e aesseanseansennsnnnas
10 116746 Bracket RH ... ..cooeeiierieeeeciete ettt st e st e e te e et e e eeseseeaeeeeseeaesteseseeasseanseaaseannsannes
11 116747 BIACKEt LH ...ttt ettt e cvtsvsssmvr s eesssr e e essteeseaseaeeassassseessansesannrenans
12 900015 Carriage Bolt 1/4-20 X 3/4.......coeccoreirieeeieetne e
13 920007 WASHEE 1/4 SAE ...ttt es e v e smmree s eseeae e reee s s nme e s raaassbanesnsanasens
14 915111 ESIOK INUL 1/8-20 ...ttt se e e e e s eesne e s e ss st e eseessentesnsseanssensenn
16 117431 POP RIVEL 1/8 X .282.....cee et r e eee s s e s et et se s saenn s
17 111182 Throttle Stop 310-8,312-8,416-8 .....cceriieeieincetrcnce e ererrecnees
* 120590 Throttie Stop 312-H,416-H ..ottt sereen e
18 112506 Bracket S312,416 .......ooiieeeeeeeeeeee et esteete e baebestvestteestssas st enasensesasasasssnsanes
19 920150 internal Tooth LOCKWASHEr #6 ........oovveeiiiiiieeeeiieeeer e ercrr e e e ne e
20 910762 Screw #6-32 X 3/8 BIACK.....cccouiiririeiireiiiiieciiercieiereessetesesv e e e e e saesse e e s te s s arnaan
21 112415 PTO S0P ettt ettt e r e s n s saea s ettt b e bt a et ne et
22 111757 CoNSOIE EAGING ..ottt s s s
23 111392 L0 11 O OO PSP O P OPUPOOSO SRR TY ST PPROPOROPON
24 915960 NUEHE-32 ...t cetreereee e eses e ee e e eebe s et st s ess s ebaessaesneenbesaseneaseessesnsesasanin
* 5983 Bushing - Hood Pivot & Bracket ..o
* Not lllustrated

23



SECTION 8 - SHEET METAL AND COVERS

0884

FIGURE 8-2 SHEET METAL AND COVERS

24



SECTION 8 - SHEET METAL AND COVERS

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-2
SHEET METAL AND COVERS
1 78-2940 HOOGSIANG........ooeeiieeeree ettt ettt s e e e s et eeeeaaneeeaeeessenseanseeanas 1
3 106261 BEIt BraCKEE........oooeeeeeeeeeeeeeeee ettt et e e se st e e s e e e ameeaaresaneaanesasneaneeaneen 1
4 926694 ST BORS/IB-TB X 5/8 ...ttt ettt e e e eeaeeeeeeeene st eeaseeaanns 1
5 78-3010 Battery Support Bracket 310-8,312-8,416-8.......cccceevieiieiieeieeceeeeeee e 1
* 78-3000 Battery Support Bracket 312-H,416-H ........c.ccooeeemiiieiiceeceec e, 1
6 117371 Carriage Bolt 5/16-18 X 1/2.......oeeeeeieeee ettt ettt 4
7 915112 ESIOK NUE 5/T6-18 ...t 4
9 78-3020 FIONE PLALE ...t te e e s s e e e s e s st e et esseeenseeneeeanenan 1
10 926694 ST BORS/B-T8 X 5/8 ..ottt ettt ee e e e e eee s et s s e e s eeeseeneaenaenes 1
11 106772 EAge TriM 4" ...ttt a bttt et enes 1
12 926694 ST BOU S/T6-18 X 5/8 ..ottt e e e eer st seenneneeenseeen 4
* 926696 ST BOUS/IB-18 X 7/B ..ttt et et e e e e eereaaneenseesaaeseannen 2
13 113935 Side Cover LH 310-8,312-8,4168-8 ..o eeeeeereeeeea e rases 1
* 116279 Side CovEr LH B12-H,416-H ...ttt eer e stesas s e e 1
14 9108372 SCrew 1/4-20 X 5/8 BIACK.........c.uocrieeeceeee et e e s et e et e aneesee s enenes 6
15 107069 SPEEA NUL ...ttt et as st e oo neeeeeeeeeaean 6
16 106250 DUSECOVET ...ttt sttt e b e sen e e et e et ae e eeese e s eaeeeeeseeeneaees 1
17 926694 ST BOI S/1B-T8 X 5/8.....eeeeeeeieeeeeeeeeeeeeeeee et et e e e eee et e s e eesesaressee st easesasseessees 4
18 104248 GFOMIMEL ...t s et e st et et st e seeeame st eeneee e ees e e e e eseameenesns 1
19 117253 Shift COVEr PIate 416-H ... eete e e eee s e e s sees e st esssananes 1
* 111386 Shift Cover Plate 310-8,312-8,416-8..........ooomeeeeeeeeeeeeeeeeeeeeeeeereeeeeeeeeereeesserseens 1
* 78-8110 Shift Cover Plate B12-H ... et eeeeee et esteseesns s e saens 1
20 78-5620 Hood Stand Plate S12-H...........ooioeeeeeeeeeee et en e e et e et e e seraes 1
* 116862 HoOd Stand Plate 416-H..........oooeoeeeeee et e e e st e e en e s e s enenaneen 1
* 111034 Hoodstand Plate 310-8,312-8,416-8.........cccoooeiiueiieiceeeeee et see e e eeeees s 1
23 110142 EAGE TN ..ottt ettt s r e s enee s e eeneenmsenaeaeenseesaaseennes 1
24 910837 SCIEW 1/4-20 X 5/8....oeiieeieeeee ettt te et e et et e et et eeee et eeeeetesesstesssseseens 1
25 106454 EAGe THM ...ttt et r et v as st e sa e es 1
26 3023 L0 11« OOV OSSOSO SRRSO RT SR 1

* Not lllustrated

25



SECTION 8 - SHEET METAL AND COVERS

0887

26

TORO Wheel Horse.
Bl Tractors & Riding Mowers

FIGURE 8-3 SHEET METAL AND COVERS




SECTION 8 - SHEET METAL AND COVERS

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 8-3
SHEET METAL AND COVERS

1 107975 Belt Guard 310-8,312-8,312-H... ..ottt s e
114877 Belt GUArd 416-8,416-H.........coooiiiiieiie ettt e e e e s e e e e semeas
2 910837 SCIEW 1/4-20 X 5/B ......eeeieeeeeeeee et e e e e eette e e e sssnacesataeenenneeeeesameeeeeearnneeas
3 116000 Carriage Bolt 5/16-18 X 3/4 .......cocoiiiiiiiiieiecii e
4 926694 ST BOM S/1B-18 X 5/8 ...ttt e e e e e etvaae e e s ssseeeeeaannanens
5 106352 LOWEr Belt GUAI ...ttt e e e e e e e e et e e e ae e e s aesee s nneeneeeeeenn
6 106222 FOOU RESE RH ...t e e e e et e e e e e e e e e e e e
7 106223 FOOL REST LH ..ottt ee e e e e et e e e e e e e s s e s s e e eeeareaenaan
8 107069 01 o TSSOSO PRSP U RO RS RRUFURRPTORPTOTPPOP
9 116000 Carriage Bolt 5/16-18 X 3/4 ... ..o
10 915662 E.S NUEB/TB-T8 .ot e e ettt e e s re e e s e e s s tbra e e e e aeseaeeeaaneaeesanne
11 7456 07 7= 11 1o OSSOSO SUUO PP PPTRRRPPP
13 110636 Footrest Pad 312-8,416-8,312-H,416-H.......cccociiiiiece e
* 106264 FOOresSt Pad S10-8 .....cunicirii e erriresteeer e e e e ta e s e eeaeeeraareeaaeeaasessne sansrnnaees
14 107951 Fender Bracket-FrONt ............couviriiiiiiiii e r e ee e e eee e e
15 908017 BOU B/1B-18 X 3/4 ...ttt et e e s etae e ae s e e e s esannsaeae e s e e e e esnee e e
16 920008 WaASHhEr 5/16 SAE ... it ee et e e e e sesacabs e e e e e rane e e enaree s
17 109554 Support Bracket-Belt Guard 310,312,416 ...........ccoooiiiiiiiiiiiiinee,
18 108897 Fender SUPPOMt Bracket ............c.ooviieiiiiier ettt tee st
19 108464 Fuel Tank SUPPOM LH .....oooiiiee et
20 106236 Fuel Tank SUPPOMt RH ...t e
21 908017 BOU B/1B-18 X 3/4 ... et e e ettts e s e e e eretetseeearenbreessenaneesanes
22 110960 FONAEN ...ttt e e e e e s sesas e e s e e aaeesaaasannsretnaneeaenenane
23 926694 ST BOM 5/16-T18 X 5/8 ....eeeeeeeeeeeeceee ettt cttee e s s et e e e e e s sse e ee s ae e e aaienee s
24 920008 WaASHhEr /16 SAE ..ottt ettt rctee e s s rreee e e e s s e s raae s e e s aenbe e e sabeeee s
25 108547 RefleCtor 310 .....oooiiiieeieeiciriieeeictiiee e rtr e s s eeeatre e s sesinannsmaeeessssneeaeaeesaaeesanbes
26 910808 Screw #10-32 x 5/8 (Optional) 310 ..o
27 920079 Lockwasher #10 (Optional) 310 .....c.coiiiiiiiieeeeee et
28 915551 Nut #10-32 (Optional) 310 ..o e e
29 109193 Poprivet 3/16 x .57 Aluminum (Std. Production) 310.......ccccceeiiiiiiinieericieeeennn

30 915662 ESIOK NUE 5/16-18 ...t ‘
31 518211 BUM DT e et e a e e e e
32 108457 PUSI NUL Lo
33 118620 Carriage Bolt 5/16-18 X 3/4 ...ttt e
34 910794 Machine Screw #10-24 x 3/4 310,312 ...,
35 915740 E.S. NUt#10-24 310,312 i
36 118280 Fuse Holder 416-8,416-H ... ... eee e e e aes
117331 Fuse Holder 310-8,312-8,312-H ...
37 908003 BOI 1/2-20 X /4 ...ttt ee et e e et a e aeas
38 915661 E.S.NUL 174-20 .ot

* Not lllustrated

27



SECTION 9 - ENGINES AND EXHAUST

SERVICE INTERVALS - KOHLER
Oil Change - 25 HRS.

Oil Capacity - 2 QTS.
Air Filter - 25 HRS. (Replace - 100 HRS.)

Spark Plug - Replace At 100 HRS.
RH-10 - Gap .025

-

. . .t -
ol o
6 W g
Y

AL y

o

1 e )T
“!

REFER TO SECTION 18
FOR ADJUSTMENTS

SERVICE INTERVALS - ONAN
Qil Change - 50 HRS.

Qil Filter Change - 100 HRS.
Qil Capacity - 1-1/2 QTS.
Oil Capacity W/Filter - 1-3/4 QTS.

Air Cleaner/Pre-Cleaner - 25 HRS.
Spark Plug - Replace At 200 HRS.

Or 1 Year.
RS14YC - Gap .030

32 |::“T'

REFER TO ENGINE SERVICE MANUAL FOR ADDITIONAL SERVICE ADJUSTMENTS 1900

28

m mm'

Figure 9-1 Engines



SECTION 9 - ENGINES AND EXHAUST

PART
ITEM NUMBER DESCRIPHON Quantity
Figure 9-1
ENGINES
1 117254 Engine 10HP Kohler M-10-S Spec 461521 (s/n 1919902923 & up) - 310 ...... X
117255 Engine 12HP Kohler M-12-S Spec 471527 - 312 ... X
117590 Engine 16HP Toro Power Plus P216G-1/10976C - 416 ...........ccoeeiiiieniinenn, X
2 116609 Engine Plate 416 .. .......cccooiiviiieeiie e e e eereereenaee e aaes 1
3 908035 BOI 3/8-16 X 1 1/4 .ot eere e eneas 4
4 915553 E.S.NUEB/B-16 ..o et a et 4
5 908035 Bolt 3/8-16 X 1 1/4 et 4
7 920009 Washer3/B SAE ... e 4
8 920083 LOCKWASNEI 3/8 ....oceiiieiiiie ettt e e e e esae e teesabae e s areeeaes 4
9 908036 Bolt 3/8-16 x 1 1/2 310,312 oot e er e ane 2
10 915663 NUE B/B-16 E.S. oottt et enean 2
11 908034 Bolt 3/8-16 X 1 310,312 Lo e e 2
12 920083 LOCKWASNEN 3/8 ...ttt e et e e st e e nenean 1
13 915113 ESIOK NUE 3/B-16 ..ottt e s sttt et ree et aesateesnnens 4
17 908017 BOM 5/16-18 X 3/ ...ttt e ettt esnneens 4
18 920082 LOCKWASNET 5/16 ..ottt e e s et e s e e s aaaaeennes 4
19 908001 BOIt 174-20 X 172t e 3
20 910331 SCrew #10-24 X 3/B ..o e 4
21 114217 AT DEHECION ..ottt e et e e e 1
22 114215 LH EXRAUSE COVEI ...ttt et ne e e b e et 1
23 114216 RH EXhQUSt COVET .......oooiiiiiiiiiiec ettt 1
24 116470 MUBREr 418 e e e 1
25 114636 PP 378 X B e e et sttaaas 1
26 114764 EIDOW G0 DEQIEE .ottt ettt nteens 1
27 114763 PIPE /B X 4 ... e et 1
28 5224 OF | o U RSO OTR 1
30 114214 Exhaust GasKet ........c..oooiieiiiiiieiiee e et 2
31 111357 107 o TSRS T SRRSO 1
32 TP2203A Magnum Kohler Service & Repair Manual ...............ccocoeeeeeiiiiiiciiceeeceeee, X
810697R1 Toro Power Plus Service & Repair Manual ................cccooeevioiiiccicieeecee X

29



SECTION 9 - KOHLER ENGINE AIR INTAKE

30

9

FIGURE 9-2 KOHLER AIR INTAKE



TORO

SECTION 9 - KOHLER ENGINE AIR INTAKE

WHEEL HORSE = VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-2
KOHLER AIR INTAKE
1 KH10576 276-7  WING NUt 1/4-20........ccomiimreiiceccn e
2 KH10299 A7 006 10 COVEI oo eeeeeeeeeeeeeeeiite e evessreeerassneesaessreeesesateeessesssabbe st aasanannseas
3 KH10189 41 10004  NUL..oooieeeeeeeeeeeieeseeertrreeseeesessseeraeasmreeseseeeeeeatssannessrasenaness
4 KH10412 5208204  Air Cleaner Element COVer.........ccccoveeirveenniimnneiininien e,
5 KH10235 45083 01 Precleaner EIement .........cccoviveeeeieciiiinirreeeeereeeneneeseenesen
6 KH10236 4508302  ElOMENL....eeeeeeeoeeiie e iie s creres e e ee et b
7 KH10034 031032 Sl ieees et ee e a et a b e seres e st e et as
8 KH10609 X-67-65  Screw 10/32 X 11/32....ccoiieeeeee ettt svissan e
9 KH10297 4709420 AIrCleanerBase ........coocviviiiiccimiieeie et
10 KH10697 45 041 07 GASKEL....eeeeeeeeee e ieeecees ettt eeer e e e e asaee e san b
* 41 11302 DeECal - AIF ClEANET ...ttt e e v ramraea e eeresnennc e

* Not Hlustrated

31



SECTION 9 - KOHLER ENGINE CARBURETORS

S-—y

1935

32

FIGURE 9-3 CARBURETORS




SECTION 9 - KOHLER ENGINE CARBURETORS

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-3
KOHLER CARBURETORS
1 KH10672 4705386  Carburetor Assembly (Includes 5 thru 8) 310,312................ 1
2 KH10110 25086 27  SOIEW ....oeeiieieeeeeee e iaestesetsessnesseseseeasesatenbee s eemtessenesseeenens 4
3 KH10708 4714608 ChOKE PIate ........oovveiveiieiieeercee ettt 1
4 KH10128 25 194 01 Bl ...ttt ettt st e ne e e eneas 1
5 KH10113 25089 03  SPriNG..ceieerereeirreceriiieininreneeirts et 1
7  KH10707 47 144 21 Shaft w/Lever and Seal ...........cceeviieeiiecricn v 1
8 KH10121 2514602 Throttle Plate ..o 1
9  KH10132 25 368 01 Idle Fuel Adj. Needle ... 1
10 KH10112 2508902  Idle Fuel SPring .....ccccccneeieieniennrecc e 1
13  KH10114 2508904  Adj. SPriNG ....ccoecoenrieiiiniee s 1
14  KH10109 2508626 Idle Speed Adj. SCrew ......c.cocccenirinmnccrinrcincsn e 1
15  KH10702 4709038 Choke Shaft........ccooiiiiririeee e 1
16 2536803  Needle Main.........c.coooveiiiiriere oo cenes 1
17  KH10094 25041 04  GASKEL....cceorierieeiee et st 1
18  KH10663 2575709  FlOat Kitu..eeoeiieiieeicee et 1
19  KH10117 25104 01 FUBIBOWL ...ttt ettt nenne s 1
20 KH10093 2504103  GASKEL... .o et 1
21 KH10116 2510005  SCIBW ...uicoevriieietierieeierietereeseesaeesaeeseessaeneeseeseaeessesesseneenesansses 1
22 2515502  Connector 90°........ooiieierie e rs e sice e 1
Not lllustratea
KH10696 25757 11 Carburetor Repair Kit (Includes)
Flange Gasket KH10009, 210223
Carburetor Gasket KH10146, 271030
Gasket KH10733, 275341
Bowl Screen Gasket KH10093, 25 041 03
Bowl Gasket KH10094, 25 041 04
Air Cleaner Gasket KH10677, 41 041 11
Gasket KH10697, 45 041 07
Carburetor Gasket KH10274,47 04901 .........ccceecenennn. X
KH10358 2575705 Choke & Throttle Repair Kit ........cccccceveiniiiiiiiiiecees X
KH10710 4775536  High AltitudeJet Kit (Includes Bushing KH 10682,
47 158 07; Main Jet KH10709, 47 337 02) ..cccovvvirrececnaens X
KH10674 47 853 09  Carburetor W/Linkage Kit (Includes Bushing KH10682,
47 158 07; Main Jet KH10709, 47 337 02) ...cceomiiivieeeie X
KH10693 4785320  Adjustable Jet W/Linkage Kit (Includes) -

Carburetor Linkage KH10701,47 079 10

Bushing Linkage Natural KH10682, 47 158 07

Bushing Linkage Black KH10686, 25 158 09

Air Cleaner Gasket KH10697, 45 041 07

Carburetor Assembly KH10693, 47 053 86

Gasket KH10146, 271030

Gasket KH10274,47 04901 ..., X



SECTION 9 - KOHLER ENGINE BAFFLES & SHROUDS

g 1§) :{§)] WheelHorss.

34

Tractors & Riding Mowers

FIGURE 9-4 BAFFLES & SHROUDS



SECTION 9 - KOHLER ENGINE BAFFLES & SHROUDS

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-4
KOHLER BAFFLES & SHROUDS
1 KH10281 4706309 Head Baffle 310........ccoeeviiieiecccicee e, 1
KH10231 4506308 HeadBaffle 312........o oo 1
2 KH10567 X-25-63  WaShEr 1/4......c..ooieeeee ettt srrnens 1
3 KH10289 4708608  Screw Pozidriv TH. 1/4-20X5/8 ..o, 3
4 KH10413 52 086 11 Screw HexX Hd. ... e 6
5 KH10172 4706310  Cylinder Baffle .........cccccvviniiiiiiiniiinnen 1
6 KH10280 4706307 InnerBaffle ..o 1
7 KH10265 47027 42  Blower HOUSING ...ccc.ooiiriieienieeecrnc et sene e 1
9 KH10279 4706306 Side AirBaffle.........ccooioii e 1
* 4711318  DeCal HP......c.oi et e 1

* Not lllustrated

35



SECTION 9 - KOHLER ENGINE BREATHER & VENT

TORO T'l“‘dm.

36

ractors & Riding Mowers

FIGURE 9-5 BREATHER & VENT



SECTION 9 - KOHLER ENGINE BREATHER & VENT

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER  DESCRIPTION Quantity
Figure 9-5
KOHLER BREATHER & VENT
1 KH10058 235048  GASKEL........ueeieeeeriee e et 1
2 KH10072 235631 PIAte ...t st 1
3 KH10057 235047  REEU .....cooeeeeee ettt 1
4 KH10143 270146  Baaffle.....cooieeeieeiceeeee et 1
5 KH10275 47 050 01 O ettt ettt e e e e e e saneans 1
6 KH10034 231032 SAl...ueeiiiiii et 1
7 KH10149 275144 GASKEL.....coeeieeceeeeeeee et 1
8 KH10298 47 096 01 GOV .ottt e e eae s semr et s s en st emteaeessnensaraens 1
9 KH10150 275220  StUd 1/4-20 X 3-1/4 ..ot 1
10 KH10629 X-799-1 Palnut 1/4-20......cc.ooe ittt 1
11 KH10309 47 326 03  HOSE 3-T11/32 ..ottt st sa e sene e 1

37



SECTION 9 - KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES

1905
Wheel Horse .

38 FIGURE 9-6 CAMSHAFT, CRANKSHAFT & VALVES



SECTION 9 - KOHLER ENGINE CAMSHAFT, CRANKSHAFT & VALVES

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-6
KOHLER CAMSHAFT, CRANKSHAFT & VALVES
1  KH10359 4701011 Camshaft Assy (Includes ltem 2) .............ccccoiiiiiien, 1
2 KH10292 47 083 01  SPHNG...ooiioeeiiieeiie et eeceiitee s eneeeae e esa s 1
3 KH10147 275066  SPACEr .005 .....ccciiiiiiee e X
KH10148 275067  SPACEr 010 ..o X
4 KH10310 4738009 Camshaft Pin .........ccooriiiiiiiirecce e 1
5 KH10074 235838 Exhaust Valve 310,312 ......cccocviimiiiiiiiciiiiiiicniciece 1
6 KH10052 235008 Intake Valve 310,312 ..., 1
7 KH10054 235011  Upper Spring Retainer ..., 2
8 KH10053 235010 Intake Valve Spring 312 ..., 1
KH10062 235168 Intake Valve Spring 310 ......ccciiiiiiiiicce e, 1
9 KH10018 230011  Spring Retainer 310,312 .......ccccooiiiiiiiiii e 1
10 KH10221 4175510 Retainer Kit.......cccooiiiieeeecc e 2
11 KH10539 D-235327  Intake Valve Tappet ........ccccoviiriiriiecciiiiiiin e 1
12 KH10539 D-235327  Exhaust Valve Tappet.......cccccommimmriciiiiiccininin e 1
13 KH10496 52 413 01 Valve ROMator ........oceneeeeireeecrrec e 2
14 KH10053 235010  SPriNg 310 ..ot 1
KH10062 235168  SPring 312 ..o 1
15 KH10617 X-702-3 CupPlug 1/20.D. .o 1
16 KH10305 47 14202  Crankshaft Kit 3-25/32 x 1-1/8 {Includes Flywheel Hdwr.)
K Lo USSR URORRRUPRSROION 1
KH10655 47 142 16  Crankshaft Kit 3-25/32 x 1-1/8 (Includes Flywheel Hdwr.)
K 1SR U U OPSPPORON 1
19 KH10322 47 75501  SpacerKit (Includes Item 20) 312 ..., 2
20 KH10574 X-269-34  Retainer 312. ... 1

39



SECTION 9 - KOHLER ENGINE CRANKCASE & CYLINDER HEAD

40

Tractors & Riding Mowers

FIGURE 9-7 CRANKCASE & CYLINDER HEAD



SECTION 9 - KOHLER ENGINE CRANKCASE & CYLINDER HEAD

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER  DESCRIPTION Quantity
Figure 9-7
KOHLER CRANKCASE & CYLINDER HEAD
1 Cylinder Block - Service With Short Block (Includes Crankshaft)
KH10316 47 78232 310ttt b X
KH10691 7752235 312...ceenn. et e et e h et st he sttt ettt ene X
Miniblock (Less Crankshaft)
KH10326 47 782 32 310ttt X
KH10721 A7 TB2 67 B12. ettt et s X
2  KH10061 235125-S  Governor Gear Shaft 312..........cccooovieieiiiccceeee, 1
3 KH10067 235376  Ball Bearing .........cccccviveeeeieneieieiece et 2
4 KH10269 47 03207  S€al....cuceiiireeee ettt 1
5 KH10562 X-230-11  Plug (310/312) ...cviimiieiririienirineiisenesiess v 1
6 KH10015 230007-S  Valve GUIdE...........ccootrmiriciirientriseres et 2
7  KH10028 230170  Exhaust Valve Insert..........ccoovoeveneeeeeceiceeeceeeeeeeeena, 1
8 KH10049 234866  Governor Cross Shaft Bearing.........cccccoeevevieeeeeveeccrinne 1
9 KH10272 47 04109  GASKEL......ccoeieeee ettt e 1
10 KH10311 47 422 05  GASKEL ..ottt X
11 KH10687 4714611  Bearing Plate..........cccoovrveeeeieeeeeeeeee s 1
12 KH10268 47 03206  SEaL.....cicieeeeiere ettt nee 1
13  KH10549 X-159-2  Screw 3/8-16 X 1....cc.oocmieiveirtecereseec et 4
14  KH10545 X-132-6  SCrew 1/4-20 X 1/2....ccooiiciieieceee e 4
15 KH10661 235026  COVEN ..ottt te e te sttt 1
16 ~ KH10055 235025  GASKEL.......c..ceireicee et 1
17  KH10615 X-702-12  Plug5/16 O.D. 310 (310 0NlY) ...coverreveererceeeecreeee e 1
18  KH10081 236559  Balance Gear Shaft 312..........ccccvierivnvenee e 1
19  KH10261 4701506  Cylinder Head 312........ccoooonvmiirinciee e 1
KH10260 4701505  Cylinder Head 310......c..ccccomimineeenrereceeeee e ereee s, 1
20 KH10700 4704115  Gaskel........c.cooiiicirecreee s 1
21 KH10145 270889  Washer 3/8 ...ttt 9
22 KH10144 270158  Screw 3/8-16 X 1-1/2 ..ottt 8
23  KH10312 4744502  Lifting Strap.......ccoooeiireenirienennce e 1
24  KH10290 47 086 17 SCrew 3/8-16 X T.....covvciiriiciririeni et 1

25 X-702-3  Plug Cup (B100NIY)....oociieriieeeicieecee et 2



SECTION 9 - KOHLER ENGINE OIL PAN & DIPSTICK

1907

42

FIGURE 9-8 OIL PAN & DIPSTICK




SECTION 9 - KOHLER ENGINE OIL PAN & DIPSTICK

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER  DESCRIPTION Quantity
Figure 9-8
KOHLER OIL PAN & DIPSTICK

1 KH10270 47 03827  DIPSHCK 15-5/8.....coomiiciiiiiiiieeinie s 1
2 KH10201 41 153 01 O-RING. ettt 1
4  KH10266 4702906 Ol Fill ADAPIEN ......couiccveveiricirecicnicecmsinnicressis e 1
5 KH10541 X-131-2 Screw #10-24 X 1/2....oc e 3
6 KH10088 237064  GASKEL.....co ittt ettt 1
7  KH10730 4519905 Ol PAN oo veecte ettt ea e 1
8 KH10059 235057  GASKEL....oo ottt et 1
9 KH10550 X-159-3 SCrew 3/8-16 X 1 1/t 4
10 KH10620 X-75-10 PlUg /B NPTF ..ottt 4
11 KH10138 25704 01 Float Switch Kit (Includes ltems 12 & Decal) 310S.............. 1
25704 04  Float Switch Kit (Includes Items 12 & Decal) 312S............... 1
12 KH10134 2543102  SIEEVING ...ccoriiinricerrecmtcmsiistsscie s e s 1

Not lllustrated
KH10119 25 113 051 Fioat SWItCh DECAL.........cveevvrecei et 1
KH10345 48 15501  Female Connector (5-Contact).......c..cccconecininnvmnenenieccnnn. 1
KH10325 4775522  Gasket Set w/Seals 310S ......cccoiviicinreniciernen e X
4775527  Gasket Setw/Seal 3125 ........ccoiiiimrie e X
KH10258 4700402 Gasket Set W/0 SealS........cccvivriiiiceneeiccreereen i X

43



SECTION 9 - KOHLER ENGINE PISTON & RINGS

-
-,
o
-

D

N
ol
4.' N
, )
7
Q 7%
e ST

N

1908

44

TORO kel

FIGURE 9-9 PISTON & RINGS




SECTION 9 - KOHLER ENGINE PISTON & RINGS

TORO

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-9 .
KOHLER PISTON & RINGS

1 KH10063 235287 Ring Set Std. & .003 310 .....cooiiiiiiiceec e 1
KH10064 235288 Ring Set.010 310 ..o 1
KH10065 235289 RiNgSet .020 310 ..o 1
KH10066 235290 RiNgSet. 030 310 .. 1
KH10703 47 108 01 Ring Set Std. & .003 312 ..., 1
KH10704 47 108 02 RiNgSet .010 312 ... e 1
KH10705 4710803 RiNgSet.020 312 ... 1
KH10706 4710804 RiNgSet.030 312 ... 1

2 KH10329 47 874 01 Piston w/Ring Set Std. 310 ....ccoocviiiiiie 1
KH10330 4787402  Piston w/Ring Set .003 310 .....oooiiiiiii 1
KH10331 47874 03  Piston w/Ring Set .010 310 .....occceviiiiiinicnii e 1
KH10332 47874 04  Piston w/Ring Set .020 310 ......cccoiiiiiiiiiiiceceeees 1
KH10333 47 874 05  Piston w/Ring Set .030 310 ..., 1
KH10711 4787416  Piston w/Ring Set Std. 312 ... 1
KH10712 4787417  Piston w/Ring Set .003 312 ... 1
KH10713 4787418  Piston w/Ring Set .010 312 ... 1
KH10714 4787419  Piston w/Ring Set .020 312 ... 1
KH10715 4787420 Piston w/Ring Set .030 312 ... 1

3 KH10262 47 018 01 Piston Pin Retainer ..........c.cooooiiii 2

4 KH10285 45067 13  Connecting Rod Std. 310 ... 1
KH10286 45067 14  Connecting Rod .010310 ... 1
KH10698 4706724 ConnectingRod Std. 312 ... 1
KH10699 4706725 Connecting Rod .010312 ..., 1

45



SECTION 9 - KOHLER ENGINE STARTER

1048A

4 18) }{§)] Wheel Horse.

46

Tractors & Riding Mowers

FIGURE 9-10 STARTER



TORO

SECTION 9 - KOHLER ENGINE STARTER

WHEEL HORSE VENDOR PART

ITEM PART NO. NUMBER  DESCRIPTION Quantity
Figure 8-10
KOHLER STARTER
1 KH10187 4109804  Starter Assembly (Includes ltems 9 thru 15) ..........cocueeeeeee. 1
2 KH10244 45126 17  Starter Tail BraCe ..........cocevvveeriierieenrreseeeneecereensteseesscsones 1
3 KH10607 X-67-62 ScrewHex Hd. 1/4-20 X 3/4 ........ooooemeeeeeeeeeceeeeeeseeseenne 1
4 KH10610 X-67-83  Screw Hex Hd. 1/4-20 X 3/8 .....coeuevemrcecreerereereceeeeienecee 1
6 KH10549 X-159-2 SCreW 3/8-16 X 1 ...ttt eee e s e e s ssseaearaees e e ns 2
7 KH10304 47 12629  Starter Bracket...........coovieeveiieeiieie it 1
9 KH10181 41 086 19 Bolt 1/4-20 X 5-1/16 ...t ee st ee s enna e 2
10 KH10210 5222703 Commutator End Cap Assembly (Includes ltem 11)........... 1
11 KH10515 5275515  BrUSh Kit....oouioce oo ctenteecre e e et et s ee st esrn e e 1
12 KH10247 4517002 ATMBIUIE ...ttt ercreeteesecoreinresseeaeneseesnranaaesannneens 1
13 KH10209 4122703 Drive ENA Cap ...cccee oottt 1
14  KH10323 4775507  Drive Kit (Includes tem 15) ..o, 1
15 KH10324 47 755 13 Drive Parts Kit...........cuvviereiiimrriiiiriiieieeeeeeeee e eeercransecaneeereenes 1
Not lllustrated
KH10135 2545003  CaUtioN TaG. .o ocoeeurereieeeeeretereeeeneeseeressenereeeesseeenesenesresisnis 1
KH10304 47 12689  Solenoid Bracket...........ooovieeivieriiivinniiieee et sien 1
KH10549 X-159-2  SCIreW 3/8-18 X T.cooeeeiicrieereeeer v e estene s eeeeensse e e sne e ens 1

47



SECTION 9 - KOHLER ENGINE FLYWHEEL

1936

§ 10) 1{0] Whee! Horse.
Bl Tractors & Riding Mowers

48

FIGURE 9-11 FLYWHEEL



SECTION 9 - KOHLER ENGINE FLYWHEEL

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-11
KOHLER FLYWHEEL
1 KH10263 47 025 53 FIYWhEeEl......o et 1
9 KH10666 5246815 Washer 13/32ID, 1-3/8 OD .....cooviicrr et 1
10 KH10108 2508624  SCrew 3/8-24 X 1-1/8 .ot 1
11 KH10588 X-46-3  Woodruff Key 3/16 X 1 ...cciviniiiiiiiiniecinn e, 1
12 KH10112 2511204  Spacer 17/64 1D, 3/8 0D 15/64 Lg......cccoeomvimeiinriniccinn. 4
13 KH10124 25157 01 AN ettt re e st e s aa e e et e et et e naeneaeennerenan 1
14 KH10107 25 086 21 Screw Hex Hd. 1/4-20 X 5/8 ......voveeeiieeeeee e 4
15 KH10126 25 162 01 LS To (== PEUUTU TR U SO USRS SRRSO 1

49



SECTION 9 - KOHLER ENGINE GOVERNOR LINKAGE

50

FIGURE 9-12 GOVERNOR LINKAGE



SECTION 9 - KOHLER ENGINE GOVERNOR LINKAGE

DESCRIPTION

Quantity

TORO

WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER
1 KH10660 A235743-S
3  KH10035 231355
8 KH10629 X-799-1
22 KH10070 235476
23 KH10585 X-400-80
24 KH10087 237022
25 KH10826 25 468 01
26 KH10538 A-235256-S
27 KH10295 47 090 20
28 KH10626 X-776-1
29 KH10668 47 158 07
30 KH10288 47 079 05
31 KH10296 47 091 01
32 KH10287 47 079 01
33 KH10686 25 158 09
34 KH10545 X-132-6
35 KH10570 X-25-72
37 KH10600 X-5-26
38 KH10556 X-20-1
39 KH10549 X-25-63
40 KH10624 X-76-2
41 KH10152 275690
42 KH10293 47 090 07
43 KH10294 47 0390 08
44 KH10302 47 11202
45 KH10605 X-67-51
46 KH10695 25 468 04
47 KH10040 232556
48 KH10303 47 126 09
49 KH10308 47 237 02
50 KH10619 X-72-4
KH10291 47 087 03

Figure 9-12
KOHLER GOVERNOR LINKAGE

Governor Gear Kit (Includes 24) ..........
Governor Stop Pin ........oooeeeeveeeeinn,
Painut 1/4-20 ..........ccooeiivieeee,

Bushing ......cocoovviiiiic e,
Linkage (Governorto Carb.) .............cccoooeveieeeeeeeen. 1
Spring (Governorto Carb.) ........cooovveieiieeeeeeeeeee 1

Choke Linkage (Carb. to Choke Shaft)

BUSNING ..o,
SCrew 1/4-20 X 1/2 .ccoooooieeeeeeeeeeeeeeeeeeee e
WaASher 174 ... e e
SCrew 1/4-20 X 1-1/2 * .eeeeereerreereeeeecieeeneseesnesnessseesseeens
LOCKWASHhEr 1/4 ™ (.. ettt veseeeseseeesnseesssnensnns
WASHET 174 * ...ttt ee e eseesessseesssnesneess
NUL 17420 % ..ooeeeeeeeceeccinrreeseeeseesee e s e eesaeesaeessneesneenns
WaASRET ¥ . ererce et eeseanesseassesanesssesssneesssseens
Choke COoNtrol LEVEr * ........eeveeieeenereeereceeessessessssssessesnes
Throttle CONIOl LEVET * ...eeeeeeeeriecrnneresreseneeeseeessreresenes
Spacer 23/64 OD , 13/168 *....ovciveeceeenrereesireesessessessenns
Screw #10-24 X 1 ..o
WaASHEN ... e
SCIEW ..o
Clutch Control Bracket ..............ccooooeeoeeeeeoeeeeooei
Clamp ...,
NUEHB-32 ..o
*Choke Lever Assembly (Includes Items 37 thru 44) ........

51



SECTION 9 - KOHLER ENGINE IGNITION SYSTEM

TORO Wheel Horse.

1059

52

Tractors & Riding Mowers

FIGURE 9-13 IGNITION SYSTEM




SECTION 9 - KOHLER ENGINE IGNITION SYSTEM

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 9-13
KOHLER IGNITION SYSTEM
1 KH10321 47 584 02  Ignition Module (After Serial #1715900003) .......c.cccoceverueunes 1
2  KH10572 X-25-79  WaASher #10 ... es e 2
3 KH10548 X-156-1  SCrew #10-24 X 7/B.....coooreeeeeeeereeeee ettt 2
4 KH10606 X-67-59  Screw Hex Hd. #8-32 X 3/8 .....cccoooiiiiiiicceieiens 1
5 KH10618 b Oy~ T N O 1o SR 1
6 X-67-83  Screw 1/4-20 X 7/16 ..ottt 1
7 X-25-72  WasherFlat 1/4 ...ttt 1
8 47 154 01 CliPaeeieeeieiei ettt e e a s er e 1
9 KH10091 237878  Stator Kit 15 amp (Includes ltem #8) ...........cccccooivrinecninnne 1
10 KH10605 X-67-51 Screw Pozidrive #10-24 X 3/4........cccovecvvvenimvneniaeceneeeecieees 4
11 P2 L T 1o Y SOOI 1
12 X-132-6  SCrew 1/4-20 X 1/2......oveieeeceeieerecereeee et seseens 1
13 KH10215 2575503 Regulator-Rectifier.........cccooiinienceeeeereeee e 2
14  KH10543 X-132-5  SCrew 1/4-20 X 1 ..ot 2
15 KH10082 236602  CONMNECLON ......ceieeeiereee et eee e e ee e eeneene 1
16  KH10056 234041-S  SPAarK PIUG .....coeeieeeieiece et 1
17  KH10010 210281 Hi-TenSsion CHP........coveeieee e 1
Not lllustrated
KH10315 4751843  Lead - White w/Diode, Svc. Replacement Lead For Leads
w/Diode (5") All Before Serial #1715900013.........ccoovenee 1
KH10314 4751837 Lead - White, Module to Connector (15") After
Serial #17159000083) ......coiirieieeceere et 1
KH10313 4751836 Lead - Violet, Regulator-Rectifier to Connector (23")............ 1
KH10570 X-25-72  WaSher 1/4 ...ttt 1
KH10344 S T T T O 1 o U S 1

53



SECTION 9 - TORO POWER PLUS ENGINE CYLINDER BLOCK

33—

2]““"'<i§;g§4ﬁt“‘-\39
=

s
30
/

25-—» \4
)

1909

54

 L0) { ] WheelHorse.

FIGURE 9-14 TORO POWER PLUS ENGINE CYLINDER BLOCK




SECTION 9 - TORO POWER PLUS ENGINE CYLINDER BLOCK

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 9-14
ENGINE CYLINDER BLOCK

1 NN10850 SROTE BIOCK . oeeeeieeeeeeeeieiieteeeteecte e bt et s enssste s e e siasssseee e st e abseeseesbeeesensenesssesaransenaess 1
2 57-9690 PIUG ..ottt a st e 1
3 82-145 BOR B/8-16 X 1-1/4 ...ttt ettt ettt r et et nre s 5
4 57-8170 S 0.005" ..ottt cee st crereess s ere e et e e s et e s e e se e b e aaeehense e e b e et e e nnnas X
5 NN10009 Crankshaft Rear Brg - Standard............ccocooinniiece 1
NN10010 Crankshaft Rear Brg - .002" Under ... 1
NN10011 Crankshaft Rear Brg - .010" UNder ... 1
NN10012 Crankshaft Rear Brg - .020" Under ..ot 1
NN10013 Crankshaft Rear Brg - .030" Under ... i

6 NN10476 TRIUSE WSO ......eoieeeiiiiictieetieteeea s eetteete e e se e s rme e sssmne s ssnassaesesessneesasesasessnssi 2
7 57-8010 GASKEL ......ooiieeeeeieece et e ee et e esee e e ne e s aee e r e e n e s bt et e e b s b st et s n 1
8 201027 Bearing Plate........ccocoorieieneiiicii e 1
9 NN10001 CamShaft Brg .......ccoieireiiriieciiin s 2
10 57-9590 OIS ......ceeieeceeeteecee et e et e r et et s s e s e bt e et s ae et e et enanen 1
11 59-0730 S0P PN e e 4
12 59-0290 QUL TUDE ...t e et a et st esae st e srne saeee e et st s eneereeesbeeneemesaresenanen 1
13 59-0100 Exhaust Seat Insert - Standard .............ccocooereiriininceeeee e 2
59-0110 Exhaust Seat Insert - .002" OVEISIZE ......cc.cceiveeeirerireeeceeriecerie e ecrecere e 2
59-0120 Exhaust Seat Insert - .005" OVEISIZE .......ccceveieeiiieie et 2
59-0130 Exhaust Seat Insert - .010" OVErSIZE .......ccoeiveeeirereiee et 2
59-0140 Exhaust Seat Insert - .025" OVEISIZE .......cccoeceeriveniieveceieecirecer e 2

14 59-0050 Intake Seat Insert - StaNdard.............ccoceiiiriiriiiiernie s 2
59-0060 Intake Seat Insert - .002" OVEISIZE........ccccovvereriiieeineerenrraer ettt reeaeas 2
59-0070 Intake Seat Insert - .005" OVEISIZE........coveeeiierciirreecree et eeaees 2
59-0080 Intake Seat Insert - .010" OVEISIZE.......cccccoevieeriicrcerereecerresree et neeenens 2
59-0090 Intake Seat Insert - 025" OVEISIZE........ccoueeermreeereeeeeere et 2

15 NN10003 Front Crankshaft Brg - Standard.............ccoviniiniiiinciceeees 1
NN10004 Front Crankshaft Brg - .002" Under.......c.ccoovciniminiicinniiini e 1
NN10005 Front Crankshaft Brg - .010" UNder ..o 1
NN10006 Front Crankshaft Brg - .020" Under.........cccoccninmncnincinenn, 1
NN10007 Front Crankshaft Brg - .030" Under.......c.ccovccnirmrcinricrcmenvcnicnieinenas 1

16 NN10479 ExXhaust VaIVE GUILE..........c.oooreiieeie ettt et s e s e st 2
NN10478 INtAKE VAIVE GUIAE ... ..ottt e e eeta e sran e e seeas 2

19 82-1640 Spring Washer 378 ...t s 5
20 NN10336 YOO OSSR YPRUPIOPPPN 2
21 82-0530 L0711 1o SO OO O PO PSP PO P VPP OO PROPTPR 1
22 57-85680 Baffle Breather ... 1
23 82-0570 GBI ettt te et atbe seae et it e eaba e taeets e teere e renre et ensennes 1
24 NN10821 VAIVE COVE ...ttt ettt e e st e et e e e e setanabsaebeaentenareanteenbeenes 2
25 82-0560 Yo (=11 1 WU OO R PRSP SRR 2
26 NN10822 GASKEL ...ttt et e ettt e e e st e e st esanemeeannen 2
27 NN10129 Tappet - StANAr........ccoeeirieir et 4
NN10130 Tappet 002" OVEISIZE .......covirrirer ettt ettt e e 4
NN10131 Tappet .004" OVEISIZE .......oooeieniiie ettt e enen s 4

28 NN10075 INEAKE VAIVE ..o et re et e 2
29 NN10075 EXNAUSE VAIVE......oooiieeiecee ettt e e et 2
30 NN10370 BOIt 1/4-20 X 1-3/4 ...ttt ettt 2
31 NN10077 o] (11 o TP 4
32 NN10082 SPIING LOCK ..ttt et et 8
33 509-289 Sl ... e bt gttt e re et e s e geseren 2

55



SECTION 9 - TORO POWER PLUS ENGINE CYLINDER BLOCK

25—— ‘\54
<O

33—

21———»@%’\39
o

22/ /30

1909

56

FIGURE 9-14 TORO POWER PLUS ENGINE CYLINDER BLOCK




SECTION 9 - TORO POWER PLUS ENGINE CYLINDER BLOCK

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 9-14
ENGINE CYLINDER BLOCK (CONT'D)
34 NN10385 SCrEW 3/B-16 X 5/8 ..ottt et 2
35 NN10307 PIUG oottt 1
36 NN10070 GASKEE ...ttt e e et e e 2
37 NN10080 Right Cylinder Head..............ccooociiiiiiiiicccccecret e 1
NN10079 Left Cylinder HEad ..ot 1
38 NN10078 WASKET ...ttt e e e s s e e en e cmn e enanesanesmneas 4
39 82-1480 SCIEW #B X 3/4 oottt te et e e ete e et et eeteeee et an et et e anesanrans 1
40 57-9770 Flat Washer 1/4.... .o ettt e e 18
41 NN10381 Special BOlt 2" 10N ......ooiiierieicreriree sttt 10
42 NN10359 WESHEE 1/4 ...t et ne e cn e enene e 2
43  59-0760 PIUQG oottt ettt ettt n et 1
44 71-5830 VAIVE CAP ..oeiiieiriciesee ettt sttt s e cne e s re et s n e e e e e e 4
45 168-0187 Engine Gasket Kit ..........cc..ooeriiiiiiiiicnencrccren e 1
168-0189 Valve Grind/Carbon RemOoVal ..........c.cocccvieeiiieriicneceniccneeeeene e 1
46 57-8480 Oil PUMP-COMPIELE.......coieieieceeee ettt e e seane s 1
47 57-8460 Oil PUMP-GASKE Kit .........coouiieieeeeeeeineerreecee e 1
48 82-1340 SPHNG WESKET ...ttt a et e s 2
49  87-1370 BOIt 174-20 X T .ottt ettt ee e st sreeneas 2
50  58-0910 BOI 3/8-24 X 7/8 ...ttt ettt et sttt ne e 1
51 57-9760 WASHEE 3/B ....veiieeiieeiieee sttt ettt sttt s e st st see et e e e e s e see e 1
52 NN10133 SPIING - ceeeveeriteeirerte ettt sttt et et rt b s e b ke e e sttt een s e eaneeae e enen 1
53 NN10135 PIUNGEE ...ttt ettt et e e she et et et et e s e nseaneaenaeeneansone 1
54 57-8350 Piston Pin & Retaining RiNgs - STD .......cccoiiiiiieetcreeecrcee s 2
59-0190 Piston Pin & Retaining RiNgs - .005" ..., 2
57-8360 Piston Pin & Retaining RiNgs - .010" ..., 2
57-8370 Piston Pin & Retaining RINGs - .020" ... 2
59-0200 Piston Pin & Retaining RINGs - .030" ..o eccrc e 2
55 NN10100 PiISTON PN ...t sttt et et e s e st ata et e e e et e eesee e naennens 2
56 NN10345 Retaining BiNg........ccooveiieiiiimiiir e tceercerre s s tre s s st s se e sse s 4
57 57-8380 Piston Ring Set-Standard .............cccoei e rne 2
59-0220 Piston RiNg Set .005" OVEISIZE ........cccovoviverrerieeie s recee e e e eee s 2
57-8390 Piston Ring Set .010" OVErSIZE ........cc oo 2
57-8400 Piston Ring Set .020" OVEISIZE ........c.occoovieteeeeececiete et 2
59-0230 Piston Ring Set .030" OVEISIZE ......c..co oot reee e 2
58 NN10125 Rod W/BOIS & NULS - STD....c..oiiiiiiccecee et 2
NN10126 Rod W/BOIts & NULS - .010" ... 2
NN10127 Rod W/BOoIts & NULS - L020" ..o 2
NN10128 Rod W/BoIts & NULS - .0B0" ...t 2
59 NN10120 Special ROd BOM........coooiiiiee et sme e 4
60 NN10428 UL ettt e e e en e s e s et e e ens 4
64 82-0550 Breather Cap and VAIVE ... 1
65 82-0540 Baffle Breather TUDE .........cooie e 1

57



SECTION 9 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL

1911

58

FIGURE 9-15 TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL




SECTION 9 - TORO POWER PLUS CRANKSHAFT, CAMSHAFT & FLYWHEEL

TORO
WHEEL HORSE
ITEM _PART NO. DESCRIPTION Quantity
Figure 9-15
CRANKSHAFT, CAMSHAFT, FLYWHEEL

1 NN10853 Crankshaft..........c.ooiiiii et e ettt b e rensrr e et enesean 1

2 57-9710 Retaining RiNG......c.cocoieeieiecn ettt a e reaan 1

3 NN10439 WaASKNET ...ttt ettt et s e s e s ae e e e st etenrb e reenes 1

4 NN10438 1T T YT O S UOTOUTURUROTR 1

5 NN10331 Y ettt ettt e e et et et et e e e et be e e et et e e e teebsanreresresas 1

6 NN10215 Retaining RiNG.......cceoc oot ne e e 1

7 NN10221 GovernOr CUP HUD ... e 1

8 NN10222 GOVEINOT CUP ..ot eeer et sttt s et s et e s et nes e s e bea e e et e sassasereenis 1

9 57-9640 Bl et et n et en et 1
10  57-9660 Y ettt ettt ettt e b et et e e e te et s ene et e ereeteseaneebonberban 1
11 NN10032 Camshaft (Includes tem 13)........cccooi vt 1
12 57-8210 Camshaft Gear (Includes Gear, Spacer and Plate) .............ccocoovvevvevnreviernnnnn. 1
13 NN10030 WESHET ...ttt ettt et et eaan 1
14 NN10214 g o O OO OO TRUR USSR 1
15 NN10171 Flywheel (Includes RiNG GEAr) ......coocieireiee e e see s 1
16 NN10021 SCTBW.....eeieieici et ettt st et ettt e et e e s tesae s eseetessessbeseessebeaaeseresesnnasannes 1
17 82-1320 WASHEE /16 ...t et a bbb sbasae i 1
18 NN10355 WaASHEE /1B ... et st e e ess e srs st sasaresbons 1
19 NN10409 SCrEW #10-24 X 3/B ..ottt ettt st sre e sae st s 6
20 NN10416 SCrEW 5/16-18 X 1/2 ...ttt ettt nan 4
21 NN10496 SCIEON .....ecviieetetc ettt ettt et et et e b e teebs s et sessennesseseteaseneseassetenbonen 1
22 57-8180 RING GAT ......coiieiirieictertctn ettt ste e ess et e b e e ssbsae s ennseannasens 1
23 71-6190 Y .ottt sttt et eb st e e b en et e sb et et e renres 1

59



SECTION 9 - TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET

verprsoponoreopel s
@l ’mlmmumﬂl‘-o

1912

g L0) ${0 ) Whoo florss.

an

FIGIIRF 9-18 TORO POWER PLUS OIL BASE FILL TUBE AND BRACKET




SECTION 9 - TORO POWER PLUS OIL BASE FiLL TUBE AND BRACKET

TORO
WHEEL HORSE
ITEM _PART NO. DESCRIPTION Quantity
Figure 9-16
OIL BASE FILL TUBE AND BRACKET
1 71-5730 Qil Base (Includes All Plugs and Plug Gasket).........cccoccevvevircceccnncerncncencnenne 1
2 102-1387 GASKEL .....eeieeer ettt ettt e et et et e e e e et e b e et ae et e nraans 1
3 82-1310 Spring Lockwasher 3/8 ........ ..ot ccn e 4
4 NN10379 SCreW 3/8-16 X B-3/4.....cneeeieeeeerecee ettt sttt 4
5 82-1130 Plug Sq. HA. 3/ttt ettt 2
6 NN10015 1 O SRS 1
7 NN10014 GASKEL ...ttt et et e et et et et s et eans 1
8 NN10138 Oil PUMP INAKE CUP -ttt et s n e ean s 1
9 NN10159 Qil Fill Cap and Indicator (Includes “0" RiNG) ......oocorrirnieeeecee e 1
10 NN10323 (O 1 I8 1T ST 1
11 NN10162 Bracket. ... .o et 1
12 NN10161 Oil Fill Tube-Chrome 15-3/4" Lg. ...coovei ettt 1
13 NN10690 SBAI ...ttt ettt e et et e et et e tete g e teatetenreneeeeeaas 1
14 NN10407 SCrew #10 X 1-1/4 .ottt e et sttt beene e 1
15 82-1700 SPEEA NUL ...ttt ettt et sbe e e ene e b e s e 1

61



SECTION 9 - TORO POWER PLUS OIL FILTER

1913

Wheel Horse.
Tractors & Riding Mowers

FIGURE 9-17 TORO POWER PLUS OIL FILTER

62



SECTION 9 - TORO POWER PLUS OIL FILTER

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity

Figure 9-17

OIL FILTER
1 NN10141 Ol FIlter AQAPLEN ......c.coiiecr ettt e b s 1
2 57-9750 WASNEE 5716 ...ttt st rera e s e s e e s saesssantaeranassnsaannnes 2
3 NN10373 SCIEW B/1B-TB X 1 ..ottt et e e re s sere s e s e e s e resanessanes 2
4 NN10894 @ I 1111 g - 1 o T RO 1
5 NN10391 SCIEW HT0-32 X B/B ..ottt ettt ee ettt s e s ear e s e e s s e ssars e snaes 2
6 NN10455 GASKEL ... ..ttt e ettt e e e et e e e e se e —er e e e e e v e anaae s e s enaeaeananreeanannn 1
7 NN10143 (O 1118 11 (=T SO O RTTTORSRRSOR SRR 1
8 NN10465 AT 1o o T ST 1
9 NN10823 L F 1S O OO 1
10 NN10520 Ol Pressure SWItCN...........cveiiiiciicee ettt r e s s a e 1
11 59-0640 EIDOW 459 ...ttt ettt e e et s ba e s et tn e nbs s raees 1

63



SECTION 9 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS

64 FIGURE 9-18 TORO POWER PLUS GEARCASE AND IGNITION CONTROLS



SECTION 9 - TORO POWER PLUS GEARCASE AND IGNITION CONTROLS

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 9-18
GEARCASE AND IGNITION CONTROLS

1 NN10825 Gearcase Kit (Includes ltems 2 thru 9, 13, 19 & 20) .....covovveieceveeecciceee, 1

2 57-9650 BOANMNG ...t eete ettt ettt ettt ettt s ear et b e ereere b anb et e ntan 1

3 NN10826 Governor Shaft and Arm-Chromed ............cocceiiceiceeicrenreereer e 1

4 59-0420 YOKE ...ttt e et eaneresbe e e ea st enn et sa e e sanenne 1

5 59-0950 SCrEW #B-32 X B/B....ceeeeereeenieere ettt 1

6 NN10335 DOWEI PN ...ttt et sttt enenen 1

7  57-9570 O SEEL ...ttt et ettt ettt e e e eeenen 1

8 57-9630 BEANNG ...cviiiiiiie et e 1

9 57-9580 Ol S@AI ...ttt ettt es e e sttt sa et 1
10 NN10895 GASKEL ...ttt ettt n ettt et eeaanas 1
11 NN10374 SCrEW 5/16-18 1-3/4.....eeeeieeeee ettt et 4
12 57-9750 WASHEE 5/16 ...ttt r e s e 5
13 59-0360 Vacuum POrt TUDE........ooeeeieee ettt 1
14 NN10352 GEAr COVEI STUA ..ottt ettt es et r ettt eseraeas 1
15 3253-2 LOCKWASRET #10 ... oottt e st ne e 3
16 NN10426 NUE B/B-18..... e e et s b et een e eee 1
17 57-9440 Stator W/TErMINALS .......ccooveiiriieiee ettt 1
18 NN10290 Stator Leads Terminal ...ttt 3
19 57-9550 CIAMP ...ttt a st an st st e e e e 1
20  59-0370 L0 T« OO OOTUUSTS O OR O RRRVOTRRRTORUON 1
21 NN10280 Terminal Connector Body Kit (Includes Terminals).............cccccoevveevicvicneceeeneen. 1
22 NN10444 IGNIION CONLIOL ......covericrerirr et bttt seeneeene 1
23 NN10389 Screw Hex HA. #10-32 X 1 ..ottt 3
24 NN10394 Screw Hex Hd. #10-32 X 3/B.....cccooeieeeeeeceee et eeeenes 2
25 NN10424 LOCKWASRNET IT #10....ccuiiieeeieeeee ettt b et anee 2
26 57-9730 Retaining CliP .......couvvivimiimecerre et ens 1
27 NN10414 Screw Hex Hd. 1/4-20 X 5/16........c.ooemieecieeceeeecete s 1
28 NN10794 Voitage Regulator-20 amp..........cccceieneineitnnnisres et 1
29 NN10243 Plate GASKEL...........ccriiriieiiieree ettt ens 1
30 NN10515 IgNItion PIUNGEr COVER........ccoitiiieeicer ettt ettt 1
31 NN10245 Battery Ignition Coil W/NULS..........cccoiceiiieniireeeecceet e 1
32 NN10247 IGNItION ROTOT ...ttt 1
33 57-9340 SPATK PIUG. ...ttt ettt ettt er et 2
34 57-9350 Spark Plug Cable 18" LONG ...cucvoueiieeee et eeena e 1
35 NN10663 WaASher - FIat (MB) ......cooiiieeiieeee ettt et aeas 2
36 NN10248 NUL ettt e e et e e ee et e et e et ea e e 1
37 NN10348 WITE ClID . et ettt e ee e ee e eae et eanas 1
38 NN10368 Screw Hex HA. 1/4-20 X 5/8.....c.ocucuoeeeeeeeeeeeeteeeeeeeece e eeee e 1
39 NN10249 NUL ettt ettt e e et e et eae e eeeeerene 1
40 NN10396 Screw Hex HA. 1/4-20 X 1 ...ttt 1
41 NN10408 Screw Hex HA. 1/4-20 X 1 ..oooiiieeeeeee et eeseen e 2
42 NN10516 Ignition Module INdICALOT...........c.cccoiuieiiaiireisie e 1

65



SECTION 9 - TORO POWER PLUS AIR CLEANER

€66

1915

FIGURE 9-19 TORO POWER PLUS AIR CLEANER




SECTION 9 - TORO POWER PLUS AIR CLEANER

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 9-19
AlIR CLEANER
1 79-6350 KNOD = TOOMESS......oet i eeeeeeeeiee ettt e et e et e eete e e e tte e s mte e s e e e tseenee s eabs
2 79-6320 AT ClEANET COVEN......oeoieveeeeeeriieeiie e eetetrt e s cett e e sitneeesesessesesessneesssesaseenasnneas
3 NN10176 FOAM ElBMIBNL.......coiiceeeee et eee e ettt e e e e et s e e e b e e e cnbeaeasansaeaeas
4 NN10174 AIr Cleaner EIBMENT.........ooo et eettee sttt s e cer et sesnaeses
5 NN10430 FIANGE NUE 5/16-18 ...ttt naas
6 79-6330 Air Cleaner HOUSING .......ccoireirrecre et ene et reens e e neseeseeme s seenees
7 NN10406 Screw Hex HA. 1/4-20 X /8.t eeeies e s ereesaane s
8 NN10398 Screw Hex Hd. #10-32 X 1-1/2 ..ttt et st enen s
9 NN10365 Flat WaSher #10......co ettt ee s reer e s s ranaeaesranee e staneees
10 NN10193 A DEFIBCION PIALE ...ttt e e e e eere e s setrseseereasscanrres
11 NN10187 AT INTAKE TUDE ...t et ee et ree s eee e s e eebaeesenaseasasenrens
14  79-6340 Air Cleaner SUPPOI .....c.coccerreareecerccenere ettt enes e eeraenessesssasseensssnens
16 NN10309 GrommMEt - 3/4" HOIE ...t eesee e s senree s s santes
17 NN10177 (= g T= a1 RO o Y ST
18 NN10429 HEX INUL 1/4-20 ..ottt et ettt e s e entaseanesssesaneeseesnes
19 NN10272 S o= Loy USSP
20 NN10276 Capacitor {300 VD) ...ttt et et
22 NN10390 Screw Hex Ha. #10-32 X 5/8.....oo ittt ena e s

67



SECTION 9 - TORO POWER PLUS INTAKE MANIFOLD

18

4 L§) {{§)] WheelHorse.

68

Tractors & Riding Mowers

FIGURE 9-20 TORO POWER PLUS INTAKE MANIFOLD



SECTION 9 - TORO POWER PLUS INTAKE MANIFOLD

TORO
WHEEL HORSE
ITEM _PART NO. DESCRIPTION Quantity
Figure 9-20
INTAKE MANIFOLD
1 NN10504 Carburetor (Includes Mounting Gasket, Elbow and “0” Ring)
See section 9-17 for complete carburetor breakdown ............cccoooricecenviennee. 1
2 57-9200 GASKEL ..ot e e e e aeeab et esbesnesreebeenrenteone 1
4 NN10543 WaSher Flat.........oo e ettt 4
5 NN10242 Intake Manifold ...........covo e s 1
6 NN10543 WaSher Flat........ccoiiiiecee et 2
7 NN10374 Screw Hex Hd. 1/4-20 X 1-3/8........occe ettt 2
8 NN10375 SCrew HexX Ha. ..ottt e s et 4
9 NN10362 Clip - FUBILING ...ttt sttt ebe ers 1
10 NN10904 GASKEL ... e ettt e be et aetsereeassberens 2
11 NN10399 SCIEW 1/4-T4 X /2 .ottt e ta e re s e tenranserrnes 2
12 57-9700 Retaining Clip Rod to Carburetor ..o, 1
13 NN10897 Governor Control RO..........ccocoiieieienieirecet ettt 1
14 57-9620 07 RING . ceueeuterteeteir et e et et ee et e st et sr e et e te st e s aae s seresseenrenseaeensene et e b ereenns 1
15 NN10362 FIat Washer 5/16...... .ottt ettt et a bt e 1
16 NN10857 HOSE - FUEL......coireeee ettt be e sr s e e et e e an 1
20 NN10877 Spring - GOVEINOr ROG.......coooiiiieiecete et et 1

69



SECTION 9 - TORO POWER PLUS CARBURETOR COMPONENTS

70

TORO Wheel Horse.

Tractors & Riding Mowers

FIGURE 9-21 TORO POWER PI LIS CARBURFTOR COMPONFENTS



SECTION 9 - TORO POWER PLUS CARBURETOR COMPONENTS

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity

Figure 9-21

CARBURETOR COMPONENTS
1 NN10209 Float Kit (Includes Float, Pin and Valve) .........c..ccccoeeirernneninnccenecreenrecenes X
2 NN10807 Repair Kit (Includes Screw and Plug Package, Gasket

Package, Float Valve, Idie Adjustment Needle and Spring,

Mounting Gaskets, Idle Limit Cap) ............. eeeeeiueeneieriae s resbeerseetestaerbeetentesnnens X
3 57-9200 Gasket, Carburetor Mounting Jet (Power-Fixed Optional High Altitude)............ 1
4 NN10810 FiXed JEt Kil.......ccoriieeeeirie ettt ettt b e et a e X
5 NN10201 IAIE JEL ...ttt sttt st ettt ne e enen 1
6 NN10199 POWET JEL.....oeiirieceesee ettt e b be e e e sa et eateenesstestaeranane 1
7 NN10207 Choke Shaft Kit (Includes Choke Valve, Valve Set Screw

=T o Y1 G 11 (= o OO TUSOOURRSO 1
8 NN10809 Choke Lever Kit (Include Choke Lever Ring, Choke Spring

AN ChOKE COlIAr) .........ocoevevieeieeie et eieeae e st rer vt esns e e b e teeensesnnens 1
9 NN10811 Throttle Shaft Kit (Includes Valve Set Screw, Air Filter and

TRIOLIE VAIVE) ...ttt et sse e e st s e st e ra e sn e et s 1

11 NN10808 Solenoid - Fuel CULOff ..........cocooiee ettt 1

71



SECTION 9 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

Tractors & Riding Mowers

TORO

FIGURE 9-22 TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

72



SECTION 9 - TORO POWER PLUS BLOWER HOUSING AND GOVERNOR

TORO
WHEEL HORSE
ITEM _PART NO. DESCRIPTION Quantity
Figure 9-22

—t
QOWONOOPLWN-=

QO bbhwwww WWWWNhhNDNNMDNDND -

NN10769
59-0970
NN10170
NN10169
59-0980
NN10348
NN10417
NN10393
NN10289
59-0820
57-9100
79-6360
NN10784
59-1030
59-0430
79-6370
59-1100
59-0830
57-9120
58-1000
57-9190
79-6390
59-0830
NN10419
NN10369
201327
79-6400
57-9190
59-0720
NN10410
79-6410
79-6420
59-1050
59-1080
NN10414
79-6380
NN10832
59-1100
NN10406
NN10348
NN10296

BLOWER HOUSING AND GOVERNOR

BloWer HOUSING ...c..vveueeeieeie ettt ettt ettt e

Screw 1/4-20

b £ 1 TS U PPP U POUURORPUUSUROOR

Cylinder Air Housing LH ..o
Cylinder Air Housing RH.......c..c.ooiiiiincrecerec et

Screw 1/4-20
Clamp ............

b 7L < RO TRPRUP

SCIEW B/1B-T8 X B/ ..ottt ettt e et ee e ettt st e e eeeeesareaaneeaeraeseeann

Screw 1/4-20
Clamp............

D) < TR RRTORION

FIat Washer 1/4.........co.o et
Governor Spring - S Ball ...

Bracket...........

SCIEW #1032 X 1/2 oottt ese et e e e s e eees s e reeearesmnsaeseeasanesraanees
SCIEW #6832 X 5/8 ..ottt s eee e st e et s eetaeassseetesseseranaeeesmteensanne s

Spring............

Governor Control Arm W/O SWIVE! ...t eeree e eeeeeneeeees

Screw 1/4-20

X 1/ ettt st e e e e nn e reen e annens

FIat WASIEE 1/4 ...ttt eeee s e e s e e st e eeeeaeseeeassaeseeasesssssensaans

Bushing .........

SOTEW 10532 X 1/2 oottt ee et eeaeeeeeaarereeesaressasssreeaseesasenssanaeeens

Clamp - Throttle Cable ...ttt )

Bracket - GOVEINOT CONIIOL......oovi ettt et eee e e eee e s e eeereaeseaeraearaanss

Washer - Flat

Tt

Bushing - Governor CONtIol............ccoivvvneieniriee et
Swivel - Throttle CONtrol...........cccoveviiieeirieeee e

Pin - Cotter ....

Adapter - GOVEIMOT AT .....c.ooiiiiieeee ittt et et ettt re e eeenes
SCrEW 10-32 X 1/2 ..ottt a et anas
Black NYIon BUSHING .......c.co.coiiioniecii et e

Screw 1/4-20

X BB oottt

Stationary GUAK..........ccoooiiiii ettt

Bracket...........
Screw 1/4-20
Screw 1/4-20
Clip - Wire......
Lifting Bracket

X 1 e e et e et erean
X B/ it r et anaae et eerans

73



SECTION 9 - TORO POWER PLUS STARTER

FIGURE 9-23 TORO POWER PLUS STARTER

74



SECTION 9 - TORO POWER PLUS STARTER

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 9-23
STARTER
1 NN10268 Starter, Complete - See Components Below ..........cccocceiimneincniccrennccnnenn 1
2 NN10262 Bushing Kit (Includes Frt Bushing and Rear Cap w/Bushing)..........ccc.ccccccun.e. 1
3 NN10263 Starter Brush Kit (Includes Positive Brush [2] and Negative
Brush W/PIgtail) ... ...cooeoiiiae ettt e 1
4 NN10264 Starter Brush Holder (Includes Brush Holder w/Negative Brush) .................... 1
5 NN10265 Starter Hdwr Kit (Includes Solenoid Screws [2], Brush Holder
Screws [2], Thru Bolts [2], Armature Shims [2], Pinion Stop Collar,
and Pinion Retaining RING) .....ccccoriiiii et cecns e 1
6 NN10266 Starter Shift Lever Kit (Includes Shift Lever, Wear Plate
and RUbDer PIUG) .....c.coor ettt 1
7 NN10270 Starter Clutch (Includes Pinion Gear W/CIUtCh) ..o 1
8 NN10271 DUSE SEAL. ...ttt et e a e re et banes 1
9 57-9770 FIat Washer 5/16.......cou oottt seees 2
10 NN10376 Cap SCrew 5/16-18 X 3-1/2.....oeieeee ettt 2
11 NN10269 Starter Solenoid Kit (Includes Solenoid, Spring and Plunger)............c........... 1
12 NN10833 Washer - Lock 5/16 Int. TOOth.......ooooiii e 1
13 NN10834 WaSher - SPECIAL.. ..ot ettt s eens 1

75



SECTION 10 - KOHLER ENGINE FUEL SYSTEM

76

1064

FIGURE 10-1 FUEL SYSTEMS




SECTION 10 - KOHLER ENGINE FUEL SYSTEM

TORO
WHEEL HORSE VENDOR PART
ITEM PART NO. NUMBER DESCRIPTION Quantity
Figure 10-1
KOHLER FUEL SYSTEM

17 106234 0 e FUEI TaNK ..o 1
18 55-3570 = eeeeeeeeeee- FuelCap & Gauge . ... . c.vivenien i 1
20 926697 @00 - BOlt 5/16-18 X1 oo 2
21 920039  —ememeeeee- Washer 378 ...t e 2
22 908016  -eeeeeee- Bolt 5/16-18X5/8 ..o, 3
23 920082 @ - Lockwasher 5/16 ........cccccciiiiciiiiiiiiireee e 1
24 104047 e BUSHING i 1
25 104048 e Fuel Shut-Off Valve ... 1
26 103787 e FUel Line 82" ... 1
27 108898 0 e ClaMP e 2
28 950154 e Clamp 1/2" (1.3cm)Dia. ..ooooooiieeecceeecrec e 2

105490 e Clamp 1" (2.5cm) Diameter.........ccooeeeiviieiiiiiiiiciiiee e, 1
29 KH10747 4755904  Fuel Pump Assy (Includes ltems 30 & 31) .......ccceeeeeeeee. 1
30 KH10095 2504105  GASKEL ...ooiiiieiie e 1
31 KH10549 X-25-63 Washer 1/4 ..o 2
32 KH10552 X-174-2  Screw Pozidrive 1/4-20 X 3/4 ....ccooovovvvveeieieeeeeceeee, 2
33 KH10586 X-426-9  Clamp ..o 2
34 KH10130 25 353 01 Fuelline 1/41D.x5-1/2"Lg. cceveeeeiniiieiecee e, 1
35 KHi0123 2515502 Connector 90° (For 1/4 1.D. Rubber Hose) ...................... 2

77



SECTION 10 - KOHLER THROTTLE, CHOKE & EXHAUST SYSTEM

78

1054

FIGURE 10-2 THROTTLE, CHOKE & EXHAUST




SECTION 10 - KOHLER THROTTLE, CHOKE & EXHAUST SYSTEM

Part
ITEM = NUMBER DESCRIPTION Quantity
Figure 10-2
THROTTLE CHOKE & EXHAUST
1 115854 Throttle COMIIOL .....ocoooiiiiieeeeeee et e e e e e ettt eeataaeas 1
2 116454 KNOD-THrottle COMIIO! ........oeeeeeeeiiieieeeeee et et a e e e e 1
3 112214 Choke CONMrol ... et 1
4 109530 PAINUL ...t e e e et e e e s e s s s s s e s e e s e e e nnrasaaanns 1
5 9107922 SCrew #10-24 X 1/2BIACK ....veeeeeeeee e 2
6 915740 LOCK NUE #10-24 ..ottt e e e e e e s e et e e e eeeananne 2
7 112213 L T =T TR PPPRTTTT 1
8 106858 L0 - T oo O UUU U UUU T URUUTTRRRTRO 1
9 6876 SPACET ...ttt ettt e e et e e et s e et ab e e e an e e e tte e et eeerreeeatbens 1
10 KH10344 Cable Clamp (vendor #48 154 01) .....eeoiiiiiiee e 1
11 KH10610 Screw Hex Hd. 1/4-20 x 7/16 310,312 (vendor #X-67-83) .......ccocceeveveverennenn. 1
12 908020 BOIt S5/16-18 X 1-1/4 ..o et 1
13 920082 WASHEI B/16 ... ettt e e e ea e e s e e 1
14 920008 WAASHEE 5/16 ..o 1
15 KH10535 Locknut (vendor #AC-1536) .........ccoviiiieiiecrie e 1
16 KH10278 Elbow (vendor #47 054 01) ... 1
17 KH10570 Washer 1/4  (vendor #X-25-72) ...t 1

79



SECTION 10 - TORO POWER PLUS CHOKE LINKAGE

80

1060

Tractors & Riding Mowers

FIGURE 10-3 TORO POWER PLUS CHOKE LINKAGE




TORO
WHEEL HORSE

ITEM _PART NO.

SECTION 10 - TORO POWER PLUS CHOKE LINKAGE

OCONOOOAWN=

59-0850
59-0460
57-9180
59-0470
NN10412
59-1020
NN10424
57-9170
NN10410
59-0720
NN10784
57-9190
NN10830

DESCRIPTION Quantity
Figure 10-3

CHOKE LINKAGE

WAASHEE H10 ...ttt e e e e e eee e eeenaeeennaeeaseeeenennnas 2
CROKE LBVET ...ttt ettt s et see e et eaeeenaneasneaneaenennen 1
CROKE LINK ...ttt sttt e s s tte e r e aneeeeseesaneeereaaseesseesaes 1
BIACKE....... .ot ettt et e et e eeenteeene e e e esteeetenarearann 1
SCrEW H#10-B2 X 1-1/4 ..ottt et e e e e st e et e naeenraeans 1
SCrEW H10-B2 X .34 ..ottt e et ee e e e et ee et e e et e et eateaaeeerean 1
LOCKWASHET IT #10.....eeiiieieeieeeeecirtreeeeeeee et ee e e e et e e e e seseteeeeeeeseseeesrens 1
CROKE LEVEE SWIVEL.......cceeieeeeieceee ettt seeeee e eneeae e ereeeresneaaes 1
SCrEW #B-32 X 375 ..ottt er s e e e s ar e ten et a e st e s e eanaeaes 1
(0701 1 (=1 g o o TP O OOV U USSR UU U 1
SCIEW H10-B2 X 7/ ..ottt ee e e e eee e esassteaseeseteasensensasnes 1
L0 11« T OSSOSO 1
PIUG .ottt ettt ettt e be b et enneteaea 1

81



SECTION 10 - TORO POWER PLUS THROTTLE CHOKE AND FUEL CONTROLS

1053

82

Tractors & Riding Mowers

FIGURE 10-4 TORO POWER PLUS THROTTLE CHOKE AND FUEL CONTROLS



SECTION 10 - TORO POWER PLUS THROTTLE CHOKE AND FUEL CONTROLS

TORO
WHEEL HORSE
ITEM PART NO. DESCRIPTION Quantity
Figure 10-4
THROTTLE CHOKE AND FUEL CONTROLS

1 115392 THIOHIE CONIOL ..ottt e a e bbb e s e s 1
2 116454 KNob - Throttle Control..........ccecerirenenneciecree et 1
3 114951 CROKE COMIOL .....ooeeeeeeeerieectrecer ettt n e st r e sar e bs b s s b s an e s b et ns 1
4 109530 PAINUL......eoeeeeeseet e eie et ere e st e s ete et e e ae e e saesae e nese e s st s an st a s s b b e bbb 1
5 910792 SCIEW H#10-24 X 1/2 ..ottt st b s 4
6 915740 LOCK NUL #10-24 ... e etrie et ee ettt e e e ere e nenesnenaennssnens 4
7 NN10466 T L= 1 (= OO PO P DUV OO ORI 1
8 57-9550 HOSE ClampP 7/16 ...c et bbb 1
9 59-0370 Fu@l FItING Cap .....coveeeieieeiirercinnieee st sttt 1
10 NN10789 HOSE ClamP 1/2 ...t 7
13 106234 Fuel Tank (Includes items 20 & 21) ..ot 1
14 55-3570 FUBI CaP .ttt sa st n bbbt 1
16 926697 ST BOM S5/16-T8 X T oovvirieeeieiicieeeecee ettt ces s ce et e e st s sb s s e sasssonses 2
17 920039 WAESHEE 3/ ...ttt s e e et e st se s e e ee e e e et st sns bt s s sresa e aes 2
18 908016 BOIt 5/16-18 X 5/8 ...ooneiereeieerieieieee et sreee ettt st e s e e ban e sassseasneraans 3
19 920082 LOCKWASNET 5/16.......oceieiieeeeciieren e sreenesen e s bbb e nas 2
20 104047 BUSRING ..ottt sttt 1
21 104048 Fuel Shut-Off VAIVE .........cooeeeee ettt 1
22 2739 FUBH LINE 53 M. uviveieiiienieiieetiereearesie e eeiesreceneee s seeneeamsseenssaessissssansnasnesanssssns 1
23 108898 L0 7= 1 1o OO OO OO USSR 2
24 950154 Clamp 1/2" (13 cm) DIiameter .......c.cc.ociciencniiiiiiie e 2
105490 Clamp 1" (2.5 cm) Diameter ... 1

25 NN10302 FUBILINE 12" ..ot eceereere et et s s e e e sre e s st saesmeseteneeeeseeesnenesbesbesaestssrennans 3
26 57-9080 FUBI PUMIP ..ttt st see s s ses st s s s b baen e 1
27 59-1050 SCIEW #10-24 X 5/ ...ttt et 2
28 NN10348 1A LT =X 02 1o OSSO PO 1

83



SECTION 11 - ELECTRICAL SYSTEM

1190

84

Tractors & Riding Mowers

FIGURE 11-1 ELECTRICAL SYSTEM



SECTION 11 - ELECTRICAL SYSTEM

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM
1 111215 Ignition Switch (w/101884 & 920160) 310-8,312-8,312-H ... 1
111216 Ignition Switch (w/101884 & 920160) 416'S .........ccooiiiiiiiiie 1
2 920160 Internal Tooth Lockwasher 5/8 ..........coovoiiiiiieiiciiic e 1
3 101884 SPECIAI NUL ...t 1
4 111220 IgNItion Key Set O 2......coooiiieiit et 1
116738 Padded Ignition Key Set of 2 ..o 1
5 78-6300 Viring Harness Assembly 310-8 ... 1
* 78-6320 Wiring Harness Assembly 416-8 ..o 1
* 78-6310 Wiring Harness Assembly 312-8 ... 1
* 78-7020 Wiring Harness Assembly 312-H ... 1
* 78-7330 Wiring Harness Assembly 416-H ... 1
6 104926 Connector Body Ignition Switch Part of 5 ..o 1
7 518105 Terminal Part Of 5. e 1
8 103480 Clutch Interlock Switch w/ltem 16 310-8,312-8,416-8 .......cccccccoviivininninnnnnnen. 1
* 115230 Clutch Intertock Switch w/ltem 16 312-H,416-H ......ccoceeiiiiiiiiiiiiie, 1
9 120930 Fuse Body Part Of 5 ...........ooiiiieiieiicii i 1
12 109355 Fuse 15 AMp ATO OF ATC ..o 1
109102 Fuse 25 Amp ATO Or ATC ....iiiiiiiic e 1
NN10277 Fuse 30 AMP ATO OF ATC ... e 1
13 111642 Switch Insulator Barrier ..ot 2
14 114240 SEA SWILCH ...ttt s e 1
15 105805 NUE 15/32-32 .ottt et st mbe b e et 2
16 110502 DIt SHIEIA ..ottt ettt st 1
17 112185 Connector Body Part of 5........ooooiiiiiiiiii e 1
18 115411 SWICH SUPPOM ...t et 1
19 926671 ST BOR 1/4-20 X 172 .ottt et e sats s e sre e 1
20 111332 PTO INteroCk SWILCH .......oveiiiiiiiie ittt s 2
21 79-0060 VORMELET ... . oeieieiee et ee ettt te e e tee s et e e et r e e saneneene e enressesbtsssbbnnonsasan s saeansaas 1
22 78-0080 Back Clamp-VOIMELer ..........cooicciiiiiiiiii e 1
23 5924 NUEB10-82 B S, oottt e et st e 2
24 110167 Solenoid 310-8,312-8,312-H ... 1
25 960152 Whizlock Bolt 1/4-20 x 5/8 310-8,312-8,312-H ....cccovriiiiiiiiiiiiiieenee e 2
26 111069 Cable Solenoid To Starter 310-8,312-8,312-H ..., 1
27 111074 Cable Battery (+) To Solenoid 310-8,312-8,312-H ... 1
28 109553 TerMUNAN COVEI ..ottt e s 1
29 111069 Cable Battery (-) To Ground 310-8,312-8,312-H ... 1
30 908003 BOIt 1/4-20 X 3/4 ... 2
31 920007 Washer 1/4 SAE . 4
32 116497 ESIOK NUE 1/4-20 ..iiiiiiiie ettt 4
33 105842 Battery 312-H,416-8 .....coiiiiiiiiie e 1
104962 Battery 310-8,312-8 ..ot 1
115877 Battery 416-H ... 1
34 106948 Bl Ery TraY ...ooiieeee e 1
910794 SCrEW H10-24 X B/4 ... e e e 1
915114 INUE /4520 .ottt ettt ettt e e et e e e e e et e e e e bt eastae et e e aneeenree s 2

85



SECTION 11 - ELECTRICAL SYSTEM

1190

86

TORO bzl

FIGURE 11-1 ELECTRICAL SYSTEM



SECTION 11 - ELECTRICAL SYSTEM

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM (CONTINUED)
37 113969 Hook Battery HOld DOWR ..., 2
38 113010 Battery HOld DOWN ... e eitree e et rr e e 1
39 114720 DIAIN TUDE ... ettt et et e e e e e e e e e e e e e s 1
40 109910 Ground Cable - Hood to Frame 310-8,312-8,312-H .........oooovveiiiiiiiii 1
41 100571 DI THE ot 1
42 920155 Internal Tooth LOCKkwWasher 5/16 ... 1
44 102651 Female Terminal 1/4 Part Of 5 ..., 8
45 920081 LOCKWASRET 1/4 ..o 4
48 920262 Special WASRET .. .o et 1
49 920081 LOCKWASNET 1/4 ..o e e 2
50 915234 JAMNUL 178-20 et 2
51 78-0020 Hour Meter Complete (Includes Items 52-54) 312-8, 312-H, 416-8 & 416-H 1
52 114017 SEEI CIAMP ... ettt ettt eeeneaeas 1
53 920120 LOCKWASHET ..o e 1
54 915962 HEX NUL ettt e e e e e e e ae e e e e 1
55 8830 D et r e X
59 910478 SCrEW #A-A0 X 1 1/ oo et 2
60 915732 ES NUE#A-B0 ..o e e, 2
62 116397 RBIAY ..o 1
63 519337 DI ClID e 1
64 518105 Terminal PAr OFf 5 ... e ee e X
65 6921 Shur Plug Terminal Part of 5 ............c.ooooioiie e 1
67 111498 CoNNECIOr PA OF 5 ... e et se v e easnean 2
68 518077 Terminal PAt Of 5 .....oooe e aeee e e e eee e 2
69 111332 Parking Brake Switch 312-H 416-8,416-H .........ccoooimeeieaeeee e, 1
70 915732 E.S. Hex Nut #4-40 312-8,312-H,416-8,416-H ......ccooovmiieeeeeeeeeeeeeeeeeen. 2
71 910948 Screw #4-40 x 3/4 312-8,312-H,416-8,416-H .....cocooeiieiieeeeeeeeeeeeeeeeee 2

87



SECTION 11 - ELECTRICAL SYSTEM

88

REG/REC B+ _ \
\ \.\..-"
,"‘ .\\
A
REGREC AC —
TACHOMETER
\GRD TO ENG.
BOLT
2
/!
1189
 10) {0 ) WheelHorse.
Bl Tractors & Riding Mowers

FIGURE 11-2 ELECTRICAL SYSTEM



SECTION 11 - ELECTRICAL SYSTEM

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 11-2
ELECTRICAL SYSTEM - 416 ONLY
1 114210 Cable-Battery Ground (24") .......c.cccooveiniiiiiiiintiine e
2 113825 Cable-Battery (+) to Solenoid (40").........c.ccoovminiiniiinieieeeeee
3 NN10824 Low Ol Pressure SWICH ........ooooviiiiiiiiirieiceeeeieeeeeeeeeeeeeeeeevene e aceeeeemeeenereees
4 109553 TOIMUNAI GOV ...ttt e e e beeeeeaeeta v arae e e s r e eeeeeemanaenearaeestaenses
5 3023 ClP SMAN ..o
6 908003 BOWI 1/4-20 X B/4 ... eee ettt e e e e e e e eeaeeeeeeeeeerssaseaaaaeeasaarnranrenes
7 920007 WASHEI 1/4 SAE ..ot eie e s s e s e e e s e e e e rnmeeeeaesee e e e e neee s s
8 116497 ESIOK NUE 1/8-20 ...oeeeeeeeeeeeeee e oottt e e e e eeeeese e e et ennnaseaasasaaannnnnesssares
11 113969 Hook-Battery Hold DOWR ...........occcoiiniiiiiii e
12 113010 Battery Hold Down RoOd ...t e
13 100571 (0 1) - N £ L= T U USSR
16 NN10294 Engine Wirng HarNESS .......c.cccceoiiiiiiiiiiiiimninecrentc i
19 NN10278 2-Terminal ConNNECLOr - MAle .........oiiiiiiiiie e e e
20 114052 Headlight HarmeSsSs ........cccooeeieiiiiiiaie it
21 109357 2-Terminal ConNector - FEMALE .......ccooccivieiiriieeieeeeeeeee e e e
26 NN10348 07 1« OO OO OO UTRPPOPN
27 NN10399 SCIEW 1410 X 1/2 oottt e e e e ee e e e ee e e e e e evab e e s s e esssnnrareean
28 NN10425 INternal TOOth WASher 1/4 .........ooeeeeeiieieiiiie et e et e e e e e e eeeereeessneaan
29 NN10281 9-Terminal ConNECIOT-MAIE .......oeeeeeeeeiiiieee et e e e e
30 NN10279 [3Yo%0 (=1 Q07 ) 1| F- Vot RNURUURUR U U SRR TR
32 109459 ClAMP oottt s st enns
33 926671 Bolt HexX 1/4-20 X 1/2 ST .ottt et et ereneae s ancaeeaasaen
34 8830 07 1o TS OO U PSP P TR PRPRRR

89



SECTION 11 - ELECTRICAL SYSTEM

5/15

13

u\“/

o, G~

400) 110 ] Wheel Horse. 1188

90

FIGURE 11-3 ELECTRICAL SYSTEM



SECTION 11 - ELECTRICAL SYSTEM

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 11-3

ELECTRICAL SYSTEM
1 116723 Wiring Harness 312-8,312-H ..ot 1
117377 Wiring Harness 416-8,416-H ..........cooiirriiie e 1
2 114825 PC Board W/Lights (Not used on 310-8) ........cccoviveeeiiiieieeeee e, 1
3 116796 Test Switch (Not used 0N 310-8)....c.c.coiiiiviieeiieiie e 1
4 111359 Hex Nut (Not used 0N 310-8) .....coceeiiiiiiiiieecie et 2
5 111767 Washer (Not used 0n 310-8).......oooiiiiiiiiiiiceece e 1
6 111343 Indicator Lens & Bushing Assy (Not used on 310-8) ..........ccoceevevveiiecnicnnenn, 5
10 117185 Indicator Light 310-8 ....c..ooii et 1
11 111351 Indicator Light Wiring Harness 310-8 .........ccooiieieiiineeciicceieeeeee e, 1
12 117217 Button Switch (Not used on 310-8) ........c.coouviiiiieieie e 1
13 112506 Bracket (Not used on 310-8) ......ccoviiiiiiieeie et 1
14 910756 SCrEW #4-40 X 1/2 oottt ettt ens 2
15 915732 NUE 440 ..ottt et e et ere et ens 2

91



SECTION 11 - ELECTRICAL SYSTEM

13

21

1187

g 10) {{§) WheelHorss.

Tractors & Riding Mowers

92 FIGURE 11-4 ELECTRICAL SYSTEM



SECTION 11 - ELECTRICAL SYSTEM

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-4
ELECTRICAL SYSTEM

1 3023 Clip-Small (Not used 0N 310-8) ......ooiiiiiieiiee et e X
2 920079 Lockwasher #10 (Optional Not used on 310-8) .......cccoeieiiiiiniienciier e 4
3 105202 Taillight Base W/Bulb 312,416 (Not used on 310-8) .......cc.coriinieeccieciccicann, 2
4 910808 Screw #10-32 x 5/8 (Optional Not used on 310-8).......ccccvveieiircneceecicnnennnenn, 4
5 112564 Taillight Lens (Not used 0n 310-8) .....cocociriiiieiiier et e 2
6 8043 Light Bulb - Metal Base (Auto #1895 Not used on 310-8) .........cccceeeeecneeenneee, 2
109045 Light Bulb - All Glass (Auto #194 Not used on 310-8) ......ccceeeenvieieecciiennnee, 2

9 109495 Retainer - Headlight L.H. ......c.ooiiiiiiiieeeeee e 1
10 518104 TEIMINAL ..ottt et e ettt e et e e eeeneennens 1
11 8830 107 1« OO U RSOOSR TN SRR 1
12 926671 Bolt  1/4-20 X 1/2 ST ..o 2
13 102138 Light SWItCH ...t 1
14 920259 Special WaSHET ........oooiiiiiieeeee e, 1
15 TIBT79  NUL ettt et e e ettt e eneesaeeeraeeeeeeetseneens 1
16 102950 LOCKING ...ttt ettt ettt e e e e ete e e et e et etteeneaenns 1
17 109459 CIAMIP ettt e 2
18 109494 Retainer - Headlight RH........ccooiiiiiiie s 1
19 923795 Poprivet 3/16 x 402 Aluminum (Production).............cc.coovveeeeeiveiiee e 4
20 8519 ClIP-LATGe ... X
21 100571 CaDIB THE ...t X
22 915662 E.SUNUL 5/16-18 .. 1
23 920155 LOCKWASNEN 5/16 ....c..ooiiiiiieiii e 1
24 108130 Headlight Ground Wire 310,312 ..o 1
25 102881 HEAAIIGHE ... ..ot 2
26 920008 Washer 5/16 SAE ...t 1
27 915551 Nut #10-32 (Optional Not used 0N 310-8)........c.cceeeeieeceeeeeeeeereeeeeeeeen 4
29 920004 Washer #8 (Used with Poprivet Not used on 310-8) ..........cococvvevveveoeeeeenn. 4

93



SECTION 12 - HYDROSTATIC SYSTEM

TO TRANSMISSION
CHARGE PUMP OUTLET

HYDRAULIC VALVE
REPAIR KIT

SELECT KIT FOR
VALVE BEING SERVICED.
IDENTIFY BY STYLE
OF VALVE HANDLE.

3

- 1O TRANSMISSION
OlL FILTER ADAPTER

TO BOTTOM
REAR PORT

ALTERNATE CONSTRUCTION
CONNECT HOSES
SAME AS SHOWN
FOR OTHER VALVE 18

—

_— /31
HYDRAULIC <
LIFT VALVE ROUND-WIRE RETAINING
AND RING — ORDER
CYLINDER REPAIR KIT ITEM #9
REPAIR MANUAL 33
HYDRAULIC
CYLINDER
REPAIR KIT
1215A

94

= TORO Rty

FIGURE 12-1 HYDROSTATIC SYSTEM



SECTION 12 - HYDROSTATIC SYSTEM

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 12-1
HYDROSTATIC SYSTEM 312-H, 416-H

1 119340 Hydrostatic Cylinder ..............oooiiiieeeiiiiicec 1

2 101699 Service Assembly Cylinder Repair Kit ..o 1

3 932017 COREr PiN 178 X 1 oottt et e e e ereee e 1

4 932997 Clevis PiN 1/2 X /4 ...ttt et 1

7 114000 Hydraulic VaIVE ...t e 1

8 109081 Service Assembly Valve Repair Kit............ccccoviiiniiiiiiiii e 1

9 109088 Service Assembly Cylinder Repair Kit ........ccc.oovcviiniiii e, 1
14 78-5670 Valve Handle...........coooimiiie 1
15 915661 E.S. NUL 1/4-20 .ot ree e bbb r e st e s e 2
17 932000 COEr PiN 1716 X 1/2 oottt e et e e st s e 2
18 110124 Hose-Valve To Cylinder 14" ... e, 1
19 110125 Hose -Valve To Cylinder 9" ..ot 1
20 100571 CabIE T8 oottt b e b nn e eane e X
21 106267 GIFOMIMEE ..ottt ctee et e e e e e e e et b e et et eenrmaesesbsss sabeeesantssrnnsensnnearans 1
22 908009 BOM 1/4-20 X 2.ttt et e s 2
23 973370 O-RING <.ttt e 4
24 973310 L@ {11 o TP OO UORP P IPPIUPIPRRI 4
25 110096 Hose Transmission to Valve 26" (66.CM) .....ccccoiieririiiciriciiieeencieee e e 1
26 8830 ClP = SMAll....coeee e 1
29 932120 CleVisS PIN1/8 SAE ..ottt sr et san e e 1
31 810242R3 RePair MANUAL ..........ooeiieiieecieiiceiie ettt 1
32 107691 OPACEY ....oeeeiieeeit ettt et r e e ba bt n et et 1
33 1278 LT =] = PP 1
34 110504 Hose Transmission to Valve 29" (73.7CM) .....ccccoiiiveviiiviniinien e, 2
36 78-5640 I 1 8 = =Y OO PO TP 1
45 116634 L€ 11« T OO SRV ORI 1
47 116302 (070 o) (o} I YU USROS 1
48 915661 E.S. NUES/B-T8 oottt ee s sace e e e sas et e sre s nnsanns 1
49 920008 WASHEr 5/16 SAE ...ttt ere it e et e e s s ere e sttt s e e sanrn e eeren 1
50 116305 Control RO BracCKet.........ooooeeeiiiiiiiiiiereieeeee et e eeecsans s s ssarnn s 1
51 908003 SCIEW 1/4-20 X /A ...ttt 1
52 915661 EL.S.NUL 1/4-20 ..ot et ettt e e et e e e e senaae sbbe e 1
53 933198 SPIr0I PiN 7/32 X 7/8 ..ottt ettt sae s 1

95



SECTION 13 - WHEELS AND TIRES

Tire Pressure - 12 P8I
(With Loader - 25-30 PSI)

Compound, Texaco “L” Light
Code 1976 or Equivalent

@ / 1 10n Coat Axles With Anti~-Rust
© ,,

for 0-.015 in. End Play

% LUBRICANT #2 Multi-Purpose Lithium Grease
Service Interval 26 Hrs.

1331

4 10):{§ )] Wheel Horss.

Tractors & Riding Mowers

96 FIGURE 13-1 WHEELS AND TIRES



SECTION 13 - WHEELS AND TIRES

PART
ITEM NUMBER DESCRIPTION QUANTITY
Figure 13-1
WHEELS AND TIRES

1 109500 Grease Fitting ....c.ooo it 2
2 117285 Front Wheel (Includes ltem 1, 10 & 11 Usedon 310 & 312) ....cccccvvvvevnrneennn. 2
* 78-1660 Front WHheel ...ttt ee et e e s tae e e 2
3 116884 Frt. Tire 15 x 600-6 Turf Trac (Used on 310 & 312) ..., 2
* 117127 Frt. Tire 16 x 650-8 (Used 0N 416)........ccciiiiiii e e 2
4 100079 Tube Service Only 310,312 ... e 2
7 116742 Rear Tire 23 x 850-12 Turf Trac 310 -8 .....ooiiiiiiiiiir e 2
* 116744 Rear Tire 23x 950-12 Turf Trac 312-8,312-H,416'S .......ooviiiiiiiiiiieee 2
8 7607 Rear Tire 23 x 850-12 Cleat ........oocoiiiiii it 2
9 111516 REArWheel 12 X 7 ..ottt e ettt e et e e e e e et e e e e e caneneees 2
10 5108 VaIVE STEIM ittt e e ettt e 2
11 110513 Ball BEAMNG ....ooiieeie et e e e e eeaa e 4
12 1654 Bear TUDE 310 ..ottt e e ettt e e et 2
* 7007 REAIN TUDE 312,416 oooeee et eeeee ettt eee s e e eereeeevesaesseeseesaeeeaaaeees 2
* 100291 TUDE ClEaE TIIOS ...ivieiiiieeeeiierr e ettt ettt et e et e e e e s cneeneenee 2
13 109154 Hubcap (Used on 310 & 312) .cooiiiiiiiicicirien et 2
* 111951 Hubcap (USeA 0N 416)........cooiiiiiiiiiiie e eeeeire e ee et et ea e e e 2
14 932026 COtter PiN 5/32 X 1/4 ...ttt ettt et 2
15 109114 Special Hub Cap Washer (Used on 310 & 312) ..o e 2
* 111952 Special Hub Cap Washer........oooiiii et 2
16 1278 Shim Washer .050 .....c.oiii ittt et e e s X
17 5210 ShimWasher 015 ... .o ettt e s e ee e e e e e e ame e s X
18 105763 Hub - Rear Wheel 1 1/8" ID 312-8,312-H,416’S.........oceviiiiiiieenricren i, 2
* 105762 Hub - Rear Wheel 1" 1D 310-8 ... ettt 2
19 915236 JAM NUE B/B-16 ...ttt et e e et e e e ee e sanee s emeneeasanaens 4
20 909554 St SCIEW B/B-TOXT . ueueiiiiiiiiiei e reeceee e sses s sae e s e srsaee s e s merae s s nenes 4
21 937108 Woodruff Key 1/4 x 1 3/8 312-H,312-8,416S ....cocciiiiiiiiieeeceecreeneeeene 2
937097 Woodruf Key 174 X 1 310-8 ...ttt esree e e csee e s 2

22 1004 LUGBOR ...ttt e e nneas 10
23 116741 Rear Wheel & Tire ASSY 310-8 ......oooiiiiiiiiiiieieeiie e 2
116743 Rear Wheel & Tire Assy 312-8,312-H,416'S .......oooviiimiiiiiiiiiieiieeceecieeee e, 2

24 110934 RH Cleat Wheel & Tir€ ASSY .....oociiieiiiee ittt 1
110933 LH Cleat Wheel & Tir€ ASSY .......ocoiiieiieiie ettt aaeeens 1

25 117289 Front Wheel & Tire Assy (Used on 310 & 312) ..cccciiirviiiiiiin e, 2
* 78-1650 Front Wheel & Tire Assy (Used 0N 416) .......cccccevvviiiieciieiee e 2
26 114426 HUD Cap LOGo B ..o e 2
* 114427 HUD €ap LOGO 8 ..ot 2
27 114428 Hub Cap Logo 12" ..o ettt e e e e e e e erbeeans 2
28 106826 Thrust Washer ... 2

* Not lllustrated

97



SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

1 // Set Pulley 1/16 in. Avay From Engine Face

1452

98

FIGURE 14-1 DRIVE BELT AND PULLEYS



SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

DESCRIPTION

Quantity

PART
ITEM NUMBER

1 7466
7443
2 909862
3 105453
4 937221
5 909540
6 78-7100
* 108501
* 114895
* 107939
7 106165
108316
8 103995
9 908002
11 908047
908034
12 920084
920083
13 920010
14 111242
15 108393
16 112841
17 120320
18 908020
19 920038
20 915662

* Not lllustrated

Figure 14-1

DRIVE BELT AND PULLEYS

Engine Drive Pulley 310-8,312-8,416-8 ..........ccocoviiiiirieeic,
Engine Drive Pulley 312-H,416-H ..o,
St SCreW 5/16-18 X 5/16 ..c..eeeieiiereeeceeeee ettt aa e s e et ae s aaeea e

Key 1/4x1/4x3/4.......
Hi-Pro Key 5/32 x 5/8...

Set Screw 5/16-18 X 1/2 NYIOK ......cvecirvriiciiiiirec e
Drive Belt (Used on 310-8 & 312-8) ...coeiiiiiiieereeeeeteeeeneeeeee e
Drive Belt (Used on 312-H).....ccviiviiie ettt

Drive Belt 416-H...........
Drive Belt 416-8 ...........

Transmission Drive PUHEY ..ot
Transmission Drive Pulley 312-H,416-H.........coooiiiiccreeceeencenies
Special Washer 9/32 312-H,416-H........ccooiiiiiiiieieerreercerrer e,

Eslok Bolt 1/4-20 x 5/8
Bolt 7/16-14 x 1-1/4 31

Bolt 3/8-16 x 1 416's ...

B12-H,416-H....coovviriiiiiicircrcii i,
0-8,312-8,312-H......coiririciricricrcii

Lockwasher 7/16 310-8,312-8,312-H.......ooirireei ettt

Lockwasher 3/8 416's.

Washer 7/16 SAE 310-8,312-8,312-H .......cocoiiiiiiecn,

Belt Guide - Bottom 31

Fan 312-H416-H ........

0-8,312-8...... s

Cap 310-8,312-8,312-H.......oiieccerccce et eer e

Belt Guide 416............

BOIt 5/16-18 X 1-1/4 4167S....occrueeeiriiecercecncc e

Washer 5/16 US 416’s
E.S. Nut 5/16-18 416's

99



SECTION 14 - DRIVE BELT, PULLEYS AND CLUTCH

37 DRIVE BELTS

Inner Groove - Mower, Tiller

Outer Groove - Snowthrower,
Lawn Vac (impelier),
Generator, Loader

1458

f 10] {} ) WheelHorse.

100

Tractors & Riding Mowers

FIGURE 14-2 PTO CLUTCH AND CONTROL



SECTION 14 - DRIVE BELT, PULLEYS AND PTO CLUTCH

Part
ITEM NUMBER DESCRIPTION Quantity
Figure 14-2
PTO CLUTC H AND CONTROL

1 111234 PTO CIUCR LEVET ...ttt rae e e et e et nena e sneas 1
2 9038 (€ 1o TS UUORURURRRSPR 1
3 106649 GIP RING -ttt ettt et et e e ene e e et e bbbt ene s 1
4 3765 ShIM WS ...ttt e et e e st ssaeenanns 2
5 5666 NYINer BUSHING ..ottt st a e 1
6 5983 BUSHING ..ottt ettt e ettt an e 1
7 932016 Cotter Pin 1/8 X 3/4 ...ttt ettt aeeneas 1
11 111052 PTO CIUCh RO ...ttt et e 1
12 932016 Colter Pin 1/B X 3/4 ...ooneieeeeeeeee ettt et s vt 2
13 103125 RS o 1111 To SR OO U S TN U TP SO SRRSO 1
14 110656 LT 14111 o TSR 1
16 908035 BOWUB/B-16 X 1 1/4 .ottt ettt reens 1
17 110669 PTOPIGLE ..ottt e e te e b et aeeanes 1
18 104859 SPACET ...ttt ettt e et e et e e s ar e e et e e e etaeeeabeeeaneeteeeteenteesanne 1
19 915663 E.SNUEB/MB-16 ...ttt eae e 1
20 933505 HAIIN COMOI ...ttt e e e eeee e 1
21 915234 JAM NUE 1/4-20 ..ot re e v 2
22 920007 Washer 1/4 SAE ...ttt 2
23 110665 PTO Brake ASSEMDBIY .........cccvieiiiiiiiieciiiceesie ettt vanas 1
24 900015 Carriage Bolt 174-20 X 3/4 .......ooooiiiiiee ettt 2
25 111240 Engine Bracket 310-8,312-8.........ccccviiieiieeeee e 1
111241 Engine Bracket 312-H ...t 1

113874 Engine Bracket 416-H ... s 1

113853 Engine Bracket 416-8 ...........cooviiiiiirieieeeeeeeee ettt 1

28 111314 LOCKING PN ...ttt 1
29 1131071 ClBVIS ...ttt et ettt st n e bt ne e raens 1
30 933274 SPIrOl Pin 5/32 X 1-3/8......oeiieeieiiiiieteeeeteeteee sttt ne s 1
31 113108 PTO HOUSING ROM .....covveieieeieiciiet et s 1
32 933506 HAIMPIN COMEI ... ettt e e e eeeaneene 1
33 102872 SWD Shaft ... 1
34 936125 Snap RiNg 3/4 EXternal ...........cocooveiiviiiiiiiiiieeceeees e 2
35 936032 Snap RING 1 3/4 INterNal .......c.ccoveiiiiiiiiiceee ettt 1
36 109842 Ball BEAMNG ........ooeieeeicie e e 1
37 103478 PUlley HOUSING ..ot ettt 1
38 106769 Needle BEAriNG ..........oooiieiiieiiecie ettt 1
39 6662 SEA ... e et ane 1
40 6658 BeariNg RACE .........ccooiiiiii e 1
41 908002 NyIOK BOlt 1/4-20 X 5/8 ........eiiiiiieeee et 4
42 6659 RELAINET ... ettt 2
43 114881 Clutch Plate & FaCiNg ......ccoooooiiiiiiiii e 1
45 106695 PUSH -ON RiNG ..ottt 1
47 920081 LOCK WASher 1/4 ... ..ot 1

101



SECTION 15 - SEAT AND DECALS

SHORT B8IDE OF S8PRING DOWN

GAS SPRING INSTALLATION

MODEL | SEAT PLATE | BRACKET
416 C 2
312 B 1
310 A 1

1563

§ 10) ${§ ]| WheelHorse.

102

Tractors & Riding Mowers

FIGURE 15-1 SEAT



SECTION 15 - SEAT AND DECALS

PART
ITEM  NUMBER DESCRIPTION Quantity
Figure 15-1
SEAT
1 116406 Seat (Used on 312-H & 416-H)....cccoccoiiiiiriiiiiin e 1
113985 SEAL B12-8,416-8 ...occiiieiiieeeereeaeeertter s s s ssare et a e e st e e e seente e e ree s 1
114894 SBAL B10-8 ..ottt ee e e et eae b e e e ettt et eaeatn et e e e ae e e sataeeeaan 1
2 110920 Seat Spring 310-8,312-8,312-H .....oooiiii i 2
114263 SEat SPIING 416'S ....ooiiieieeiieicei et 2
3 908017 BOIS/B-18 X 3/ ...t e ettt e e as b e e et e nre e e e e et ee e aeaeeeaan 4
4 920082 LOCKWASNET 5716 .....ooiiieieie et e e e e et e e e s rab et assaessssnnsee e esereasaaneneenanns 8
5 915112 NUE B/TB-18 ..ot e e et e e s s tab b et e e e e e asmssaeaeaennseeeaanneeeanns 4
6 920008 WaASHEr 5/16 SAE ...t e e e e s et e e s e ee e eeneeae s 4
7 908018 BOM S/16-18 X 7/8.....cceeeeee e et rae e s s s sttraaese s eeasmsnaeeeesnseeeaaaneenenaans 4
8 112478 SEAt PIVOL PIALE ..ot e et e 1
9 108889 BUMIPEE .ot e et n e e ar e e e e e e e reeeeeeens 2
10 106449 o T OSSP PRT RO 1
11 114267 £ T o] (11 o T OUSPP VPSP 1
12 932008 Cotter PiN' 3/32 X /4 ..ottt ee bt e et e e et e e 1
13 908018 BOIt 5/16-18 X 7/B..c ettt et et e e e e e e st eeeene s 2
14 105503 BUSRING <ottt et e et e et e e et e e e e seeeaneeen 2
15 915662 E.S.NUE B/1B-18 ..ottt e e e e eara e e s easrae e nees 2
16 112744 Pivot Bracket RH ...t rreea e e e 1
112745 Pivot Bracket LH ... e e e 1
17 913464 BOI 5/1B-18 X 778ttt ettt s eesrtt e e e e avaae s e e asan e sarneee s 4
18 920008 WaASHREr S/TB SAE ...ttt vae s s e e saare e s 4
22 920082 LOCKWASNEr 5/16 ...t re e e e e e e e e s snrrraaeeeens 4
23 114264 Adjuster RH (With Latch) 416'S ......oovviiiiiii e 1
24 114265 AGIUSIEr LH  416'S ... ettt eeer vt e e a e e e e enebee s 1
25 109989 S ok Tl G 8 - PSS 4
26 910865 Screw S5/16-18 X34 416'S...coviiiiiiieeeeecccee et 4
27 920038 Washer S5/18 SAE  416'S ... rre e s 4
28 915112 ES. NUt 5/16-18  416'S ..ot 4
29 110932 SPACET 41B'S ..o ettt re e st e e nr e eanes 4
32 113981 Deluxe Seat Assy (Includes Items 1,23,24,25,26 & 29) .........cccevvevvvvvreeenenee. X
33 908019 BOI 5/16-T8 X T ...ttt ee e e ettt e e e e eatr e e e e eibnaaeeanbee s 2
34 915662 E.S.NUE B/1B-T8 ..ot 2
35 114496 Seat Lifter Spring - Black 310-8.312-8.416'S .........cccoooeoiiiieiiicceeecce e 2
36 114343 Spring (Used on 310-8,312-8,312-H & 416-H) ... 1
78-3240 Spring (Used on 416-B ONlY) .....cooiiiiiiiieecciie et ce e e 1
37 915661 E.S. NUE 1/4-20 ...ttt e e e e e ee st ae e e e e rsnre e e e enas 2
38 920007 WASNEE 1/4 SAE ...ttt s e e e e e e e et ae e 2
39 908006 BOIt 1/4-20 X 1-1/4 et ettt e 2
40 114344 Spacer (Used on 310-8,312-8,312-H & 416-H) ....ooovrieeiiieieee e 2
78-3250 Spacer (Used on 416-8 ONly) ...t 1
41 114345 BraCK O .o e 1

103



SECTION 15 - SEAT AND DECALS

Wheel Horse Clersnre

PARKING
BUAKE

" b
HPaiss BeAtt
(1113

HAND PUSH ONLY
PO NOT TOW:

TRANSMISSION OAMAGE
MAY RESULT

" MANUAL

OWNER'S
PACKAGE

—

RANDE
RELECTON

310- e JAN
310-8 speep / /23

EETT— :
/ N

g - ————eened
BATTERY DISCONNECTED

OAMACE 10 EIECIRICAL A
SYSTEM WILL RESULT 28

310 SLADCA SACK SLBWAT 95 e

- N ust m-mnmmmuusuunm - uulummls
~ 511 PRAKENS BAATT & RIMOVE NEY  LLAYING MACHHSL - Avied SUSKERT DA STHED MRS
- NOID SLABE DALISS LADE § ENGHS MIE STOMCY - USE SAIELY. MACKINE 1§ NET 4 TOY
~ KWW LOCATION ANND FUWCTHN 06 CONTRE1S - lmuvmmmum |
- KECP SANTTY BEVILES 90 DUACE A WORNIG - 100 INHV MACIHAR Bi FORE SACTIN

/

24

26

104 FIGURE 15-2 DECALS



SECTION 15 - SEAT AND DECALS

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-2
DECALS
1 118350 Decal-Hood RH 310-8,312-8,312-H ..ot X
117496 DeCal-HOOO RH 416-8 .....oooeeeeiiiiiiiiieeeeeeeeeeeeeeeeeeeav et aaneaeeaesesessreneeeeesnnn X
117780 Decal-HOO RH 416-H .....ooooeeiieiiiiieeie et e e e e e eeerereceeeeeens X
2 117459 Decal-Hood LH 310-8,312-8,312-H ..o eerecreee e X
117497 DeCal-HOOT LH 416-8 ..ooioeeiiiiiiiiiieeeeee et a e e e e e eaneeaereeaeens X
117790 Decal-HooO LH 416-H ...t e e s meeeneneeeean X
3 117242 DECAl-MAAE INUSA ...ttt e e e e e enbebreeeaeeas 1
4 111510 Decal-Parking Brake (Used on 310-8,312-8 & 416-8) .........cccccooeviiiviiiinnnnn. 1
* 116445 Decal-Parking Brake ..........oocceeeeieerieoniieecccicen e 1
5 111960 DECal-PTO CHUICH ..ottt e e ettt e et ee e e e e e ate e s e sennn s 1
7 116446 Decal-Do Not Tow 312-H,416-H ......coooriiiiiieee e 1
9 117760 DeCal-Rear FENAEN .....ooovoveeeeeeee ettt e e e e e ettt reeseeseaesae e e e e e e aeerenees 1
10 118540 Decal-POWET PlUS 416’S . .oevueiiiiiee e eettireeeeie e e eevee s e e e s avaessns e eeeeeennnaseens 1
11 117509 DECal-Front HOOG......coovieeiieiieei e e vttt et e e e e e e et sessneee s e e e e e eeaennens 1
12  810727R1 Operator's Manual-Tractor 310-8,312-8,416-8 .......ccccoooiiiniiiiiiiiiiieee, X
810728R1 Operator's Manual-Tractor 312-H,416-H ..........ccoooi i, X
13 807296 Loose Parts Package 310-8,312-B ........cccoveiviiiiiniiiiiniinciic e X
807298 Loose Parts Package (Used on 416-8 & 416-H) .....ccccerririiceiiccciennininiiiiinns X
807314 Loose Parts Package 312-H........ooo et X
14 119220 Decal-SWItCh Plate.........cooovvvveiiiii e e e 1
15 119170 Decal-Lower Dash S10-8 ...t s e e e 1
119190 Decal-Lower Dash S12-8 .......ovevvviveiiec ettt reesreseee s e e e e e eeens 1
119200 Decal-Lower Dash 416-8 .......ccooooiiiiieeeiiieieee et rrereeseesee s e e e e eeeene 1
78-7190 Decal-Lower Dash S12-H.......cooiiii e e 1
78-7270 Decal-Lower Dash 416-H........ccoooiiiiiiier it rerreeceecesee s e e 1
16 116544 DECal-REAI HOOG .......oveeeeeeeeeeeeeeeeee ettt ee e e e e eeeenntrsneraaaeas 1
17 111534 Decal-Hi-Low Shift 310-8,312-8,416-8 ...........oeviiiieiiiiiriie e eecieerercrireessinensaene 1
18 117486 DeCal-8-SPEEd B10-8 ......ooiiiiiee ettt et e eas 2
117487 Decal-8-Speed 312-8 ... e 2
117513 Decal-8-Speed 416-8 .........ooooiiiiii e 2
19 117488 Decal-HYDRO 312-H .ot ene 2
117511 Decal-HYDRO 416-H ..oooveiiieiiiiiiiieiee ettt e e e e aa e 2
20 115197 Decal- ARACh-O-MAHC ...........ooeiieiiii e 1
21 112168 (D=1 1B I | TS 1
22 110831 PlAastiCc TractoOr COVEN ... et e e e eeeeeeeees X
23 115398 DeCal-MaiNtBNANCE ..........oeiieeiie e e e e aaan 1
24 111926 Decal-Electnical SYStem ...........oviiiiiii e 1
25 104955 DECAIFUNIANIVE .......eeeeieiii ettt e e aans 1
26 114296 Decal-Seat Lifter .......cccoovviivmiiiiii e e 1
27 79-0370 [DT=Yor: 1R - o o =Y OO PO 1
28 112670 DECAI-DANGET ... teieeeiieiee ettt e s 1
29 112403 VIN Tag OVeIAY ....eei et s e e 1
30 KH10191 Decal-Air Cleaner/Lub 310,312 (Vendor #41 113 02)........ccccoviniiiiiiincnnnn, 1
31 78-9130 Decal-Cold Start (Used on 312-H).....cccciioiiiiiiiiceciieireree e 1

105



SECTION 17 - WIRING DIAGRAM

310-8 SINGLE CYLINDER WIRING DIAGRAM

HEADLIGHTS

106

FIGURE 17-1 WIRING DIAGRAM

l
ij = \.j ENGINE olL BATTERY
{ OZT SWITCH
“\\_ LT.GREEN . -
STARTER
LT GREEN —
)
a
@usm LIGHT SWITCH X SOLENOD
o .
= —0 1
° ITEST SWITCH | SRS N
]./\.J\____J‘ B w
| DK. BLUE L o &
[ Lrecay | §
w
a3 x
$ o 3 B <
- I - o 3
. NEUTRAL
§ |
r 4
[
W
[+ 4
(L]
X N.C.CONTACTS
5 OPEN WHEN PTO
o DISENGAGED
g  e—
w \—— ORANGE
= oo
= 1o
5 ) —
\
O TIONAL FINK N.0.CONTACTS CLOSED
METER 5 AuP F WHEN PO DISENGAGED
5 UsE PTO INTERLOCK
SWITCHES
VOLTMETER o
3
RED
DK.GREEN / - |
o.C. AOCESSORIES/ '
RECTIFIER BLACK
BLACK
WIRE # 5 "
wire# 2 pc.
BATTERY ACCESSORIES ~ED
SWITCH | ELECTRICAL CONN.
POSITION| BETWEEN TERMINS.
OFF | G°M*A (SWITCH CASE
GROUNOED)
RUN BeR+A
wiRe® 3 MAGNETO START Be S
wire¥ | RECTIFIER
Wheel Horse.
Tractors & Riding Mowers




SECTION 17 - WIRING DIAGRAM

312-8 & 312-H WIRING DIAGRAM

&
W
x g ™) g w 3 «
- -
Sxe5Ex3f z ¢ :
g X>2853 & & LIGHT BLY
112 [3]a[s]e[7]eDeXlis ORANGE
A o 7
oiL
oL LEVEL kgv%
L
GND. SWITCH ?
LIGHT BLUE ENGINE N.C 3
ORANGE _L'—‘._’S %
< |& START
= |8 SOLENOID
MAG) [STARTER
PINK REG I %‘T‘é
TAN P
TAN BLACK §
z
= BLACK \‘:g
BLACK DARK BLUE £
- po
SEAT ORANGE 0} w ¥
LIGHT SWITCH PTO SWITCHES o I
GREEN 0 TAN (PTO ENGAGED)| O) s
WHITE l——
PARKING
BRAKE o
PURPLE SWITCH PURPLE
GRAY RED
<\ » *
IS AMP FUSE 25 AMP FUSE
’ L]
[ r—y| PINK E ? L
[°\°| 3 BATTERY
HEADLIGHT
SWITCH
BLACK/LIGHT GREE
HEADLIGHTS
aucx R
V el \_/
__ z BATTERY ACCESSORIES
- w (8) (A)
€
LIGHT GREEN S graRT
TAIL LIGHTS ’g (S)
8 SWITCH ELECTRICAL CONN.
A o BLACK 5 POSITION | BETWEEN TERMINALS
GOMeA
l 9 R OFF | (SWITCH CASE GNO)
RUN BeReA
RUN— e — MAGNETO
(R) (M) START B+S

FIGURE 17-2 WIRING DIAGRAM

107



SECTION 17 - WIRING DIAGRAM

416-8 & 416-H WIRING DIAGRAM

108

ACCESSORIES
(

IGNITION
(0]

LT.BLUE RED
]‘ 4 START
+ - — RELAY
BATYERY - Q))
ENGHIE
CONNECTOR [pack
on e PINK PINK
ry START LT. SLUE
lmg.gm] con
B¢
ENGINE __J RED CLUTCH SWITCH
JOIL. PRESSURE ~ CYL.TEMP. oL V YELLOW
v = Nd___YELLOW TS
-a PURPLE
L negae SEAT SwITCH
o no jox.BLuE T Q\V
:&E‘% [ ] YELLOW
[ ILIGHT ¥
LIGHT GREEN & -
ﬁ MEADLIGHTS ﬁ 5 5 PTO SWITCHES
- [ o BLACK _ 0 [u] = - (PTO ENEAGED)
1/ o -\ > o 10 Eneaa
I~ x \7
= z £ YELLOW
g = PINK o ORANGE
LIGHT GREEN R
a
TAIL LIGHTS S a )X 83 3
‘ LACK o S #Cg Cg Ca
_L [A)) N; PURPLE]
&
- L L 2 TAN
acc Kpink
PARIING BR.
on : Q ’_z‘ um'reunmﬁ
a
/ =l ~
? START [
CLUTCHELIGHT BLUE z § §
w
TEST GRAY £ 2 &
PRRKING LT GREEN o
BRAKE
PTO K PURPLE =
IO GND. BLACK
afs|elr|e 9
TAN
gusﬁﬂ I
PR wi r =2 RED ]
L3 > x GRAY
gz .
& 3 TEST SWITCH

POSITION | BETWEEN TERMNALS
OFF NONE
RUN BeRe e A
STARY B+Re14S

Tractors & Riding Mowers

FIGURE 17-3 WIRING DIAGRAM















